33788-G01

[EZGO]

a EIEER Company

SERVICE PARTS MANUAL

h

VA
-

X1-835S

—

4/
(g

X1-835T

ELECTRIC POWERED THREE WHEEL
PERSONNEL CARRIER

MODEL YEARS: 1995 - 1999
REVISED: 9/99



SERVICE PARTS MANUAL

ELECTRIC POWERED
THREE WHEEL
PERSONNEL CARRIERS

CARGO CARRIERS
XI-835T
XI-835S

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-241-5855 FAX 1-800-448-8124
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZG0O0LEI] o Service Parts Manual



LIMITED WARRANTY

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY.

i -' » _ Service Parts Manual | _ Ezénm



GENERAL INDEX

SECTIONS ... iriieeestnnsnsnsnrrrnns sessrrrissssssssmmssssssnnnnnnass ssserssssssssssnnssssssns Page No.

How to use the E-Z-GO Service ManUAL ...........cc. oottt ees e s e s e s e e s s e s s s e s ennanaens Vii

lllustrated Parts Breakdown:

lllustration Page No.

ACCELERATOR LINKAGE.........ooiiii et ettt citeeeieseitteeeesseiaseeessassseeessasssss sesssssesessasssseeessassseseesaasseeesn A-1
» Accelerator Pedal
» Potentiometer
BATTERY CHARGER, TOTAL CHARGE® lll, 24 VDC (On Board) ........ccccceeer cevcieeeceecrciee e ecceesciee s eceee e B-1
» Charger
» Wiring
* Ammeter
+ Electronic Control Module
+ Capacitor
* Heat Sink
« Circuit Breaker
* Relay
» Terminal Block
» Charger Installation
BATTERY CHARGER, LESTER, CE
+ Charger
BODY AND ASSOCIATED PARTS ... cccis ceeettie e setee e e e st e e e s st e eeesss teeeessaseseesssaseeeeessasseneesssnsens CA1
- Cowl
» Dash Tray
« Dash Panel
* Inner Fender
 Front Panel
+ Side Panels
* Rear Panel
» Rear Step
» Bed Frame
BRAKE LINKAGE .........ooiiii oottt e ettt e e s rees cessaateeeessaeteeeessastaeeeesasstaeesass teeeessanseseesssnsssseesssnseeeeessnsnns D-1
» Brake Pedal
 Brake Yoke
+ Parking Brake
DIRECTION SELECTOR ..ottt res eeeecttie e e e seteee e e s etee e e e estaeeaeeen teeeeesasseeesesssseeeeeesanseeesaessenes E-1
» Contact Board
ELECTRICAL SYSTEM ...ttt ette eeeeetie e e e sttt ee e e st e e e e s sataeeaeeen teeeeesasseeeaessaseeeeeesaseeesaesrenes F-1
+ Batteries
» Power Harness

EZGOLEELE Service Parts Manual




GENERAL INDEX

lllustration
» Control Box and Solenoid
+ Control Harness
+ Ignition Switch

FRONT SUSPENSION ...ttt cerireesre s e e sre e nne e aneenes

* Front Fork
» Axle and Hub

HORN AND LIGHTING ..ot ettt ceenis

* Fuse Panel

+ Ignition

+ Hour Meter

+ State of Charge Meter
+ Horn

+ Headlight (Optional)

+ Rear Lamp

LIFT-OUT BATTERY OPTION. . ..o et ceenes

+ Battery Tray

» Power Harness

+ Control Box and Solenoid
» Control Harness

» Charger

+ Charger Wiring

+ 2HP
+ 2.5 HP (Optional)

REAR AXLE ...ttt eeee e e e st e e s e e sane s nrn e sneenne e £eeanes

+ Axle Housing

REAR SUSPENSION ...ttt cetrer e s e srn e sen e ceenes

» Powertrain
* |Inner Frame
» Shock Absorber

SEATING ..t seeee et e e s e e e e n £ernas

+ Seat Back
+ Seat Bottom
+ Hip Restraint

STEERING ...t teree et e e s nne e srne e 2eenas

« Tiller

+ Steering Box

+ Steering Wheel
+ Clipboard

Page No.

iv Service Parts Manual

EZGOLEUE



GENERAL INDEX

lllustration Page No.
WHEELS AND TIRES......coostirietiiereetinesesessesses sresesesssssssssessssssssssssesssssssesasses sessssmssssssssssssssssesssssssesssens R-1
» Tire

* Wheel Rim
» Valve Stem
WHEEL BRAKE ...ttt ee ettt e cuteeeeeseseeeeesaasseeesaasseeeesassses sessseeeesassseeessasssseeesansnrerenn S-1
» Brake
» Brake Drum
* Brake Shoe Set

SPECIAL TOOLS .....ccccccmttriiiianmnrrnnes semsnrrmsssssssssmmsssssssssnnnees sssssressssssssssnsassssns Page No.
SPECIAl TOOIS LISTING ... v eenteerieiiee ettt ettt et sttt s £ ebesnresaseesaeeeneeeseeenes Appendix - A
ACCESSORIES ........... s sssssssrssnsisssssssssssssssssnnns sssssssssssssssssssssssss Page No.
ACCESSOrY INSTAIIALIONS ...ooceeeieeri s ettt s e res seeeanenreseeer e s resaeere e Appendix - B

+ Pintle Hitch
« ‘E’ Hitch

WIRING DIAGRAM .........iiiiiiiiins sosssssrsrnssssssssssssssssssssnns sssssssssssssssssssssssss Page No.
=T 1 oYY o o [ PP R Appendix - C

EZGOLEELE Service Parts Manual



GENERAL INDEX

Notes:

vi

Service Parts Manual

EZGOLEUE



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:
* GENERAL INFORMATION

¢ ILLUSTRATED PARTS BREAKDOWN FOR THE ELECTRIC POWERED THREE WHEEL PERSONNEL CAR-
RIER

* APPENDIX A

The first section, GENERAL INFORMATION, contains the following informations:
* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE YHE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) for the Electric Powered Three Wheel Personnel Car-
rier, contains illustrations and parts lists for all systems of your vehicle.

The third section, ACCESSORIES and SPECIAL TOOLS, contains a listing of E-Z-GO service accessories and special
tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX (located in the first section) to locate the information or illustration
required.

E-Z-GO manuals are revised continually to coincide with design improvements. The manual will cover all models and
model years stated on the cover page.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the complete number shown on the plate.

Each system is listed in the index and has an alphabetical prefix. The illustration always appears first and is followed by
its related parts list. Additional illustrations and parts lists with the same prefix indicate significant changes that have
taken place since the last issue.

Note that many alphabetical prefixes are omitted. These prefixes have been assigned to systems that are not relevant to
your vehicle. The index lists all relevant sections that pertain to your vehicle.

EZGOLZNT : Service Parts Manual o vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

TITLE TITLE

/

rad \—N
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
o Locate the part number or description in the appropriate column on the parts list page.

* NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representa-
tion on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for saie by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual (33790-
GO01) is available from the E-Z-GO Service Parts Department.

viii . Service Parts Manual NN — | —{ = | TEXTRON]



ILLUSTRATED PARTS BREAKDOWN

EZGOIEELTE Service Parts Manual




ACCELERATOR LINKAGE

Electric Vehicle

=

1 - Includes ltems 2 - 8
10 - Includes Items 11 - 33

- 37

36

=)

Page A-1

Service Parts Manual EZGOLOEOEN



Electric Vehicle ACCELERATORLINKAGE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33986-GO1 PEDAL ASSEMBLY, ACCELERATOR (INCLUDES ITEMS 2 - 8) .....ccccvvcvveennn. 1
2 * PEDAL, ACCELERATOR ......ooii ettt vee e sne s svee s s svee s e s s 1
3 11039-G1 PAD, PEDAL COVER.......oo ettt e e see e sne s ssvee s s e e s s 1
4 14269-G1 RIVET, 3/16" X 3/8" LG ..oiiicieeeiieciiete e seiieeee st ne s e s e s s a s e 2
5 15944-G1 BALL, STUD ...ttt ettt te e erre e e st ee e e sr e e e s sr e e e e snraneaesnanes 1
6 00559-G5 L XS] | =1 TR 2
7 00565-G5 WASHER, LOCK, #10 ...ttt sttt ciee e s sese e e e ea s 1
8 00526-G4 NUT, #10-32. e e s e a e e s e 1
9
10 33984-G01 POTENTIOMETER ASSEMBLY (INCLUDES ITEMS 11 - 33)..cccvvciviiverervieennne 1
11 33931-G01 BRACKET, POTENTIOMETER ..ottt 1
12 25460-G1 POTENTIOMETER ......coiii ittt 1
13 00150-G4 SCREW, #10-24 X 1/2" LGi..eeiceeer e ecee e st e senessee s seeesseee s ssae s e s sveeens 4
14 00526-G3 NUT, #10-24.. ettt s 4
15 00565-G5 WASHER, LOCK, #10 ...ttt sttt ciee e s sese e e e ea s 5
16 26937-G01 BRACKET, SWITCH ..ottt 1
17 10606-G5 SWITCH, MICRO.....cc ittt e st s e s e s s s s sne e 1
18 00138-G8 SCREW, #6-32 X 1" LGi.ciioieeeceees e eseeeseseeesensssseesseenesseee s snsaesseressneeenns 2
19 00565-G3 WASHER, LOCK, #6 .......c ettt 2
20 00525-G5 NUT, #8-3 2.t e e e e e e e e s e nes 2
21 13514-G1 SCREW, #6-32 X 1/4" LGi...ooeeceeer st ssee st essnee s ssae s e e sneeens 2
22 00567-G3 WASHER, LOCK, #6 .......ooeeeeie et rcer s sseee s svee s e s svee e s rnn e s e e 2
23 14628-G1 TAB, FASTON, 1/4" o ettt ettt e s e e s s e e s s saeeae s 2
24 00372-G2 SCREW, #8-32 X 1/4" LGttt sree e s see e e e 2
25 00559-G4 WASHER, #8 ..ottt e s st s s s e e s snne s 2
26 20930-G5 WIRE .ottt s 1
27 00526-G4 NUT, #10-32. e e s e a e e s e 1
28 35122-GO1 ADJUSTING ROD ASSEMBLY (INCLUDES ITEMS 29 - 31) «.cvvrvcineenn. 1
29 * ROD, ADJUSTING ....cccceeeeeeeeie e rcee e seee e sreessee s s e e ssne s ennee s 1
30 14444-GA SOCKET, BALL JOINT .....ooiiiiieeirrcteee e ssee e e sree e e s svee e e e s sve e 2

EZGOLMEI Service Parts Manual Page A-2



ACCELERATOR LINKAGE

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00526-G4 NUT, #10-32 ...t te e e e e e e e e s e e n e n e e e e aea e e e s 2
32 15944-G1 2T I R I 0 T 1
33 17064-G1 TERMINAL. ...ttt er e e e e s se s et e e e e e e es s s e a s e e e e e eee e e s ensnnnnnnne 2
34
35 00414-G5 SCREW, 1/4-20 X 5/8" LGi....ccc ettt ectisieeeee e e e e e snesneaeae s e e e e e 2
36 11027-G2 LOCK NUT, 1/4-20 ...ttt ettee e e etee e e et tee e e ee e s s e e e e e e e nnnes 2
37 11845-G5 L7 T I 0 I | ROt 1
38 70581-GO01 FLANGED BUSHING ...ttt eer s esee e e e s s e e e s neneaae s 2
39 25292-G1 TORSION SPRING .....ooiiiiie ettt e e e s s e s enre e e s e are e ee e ennnees 1
40 14158-G1 SHOULDER BOLT, 3/8-168 X 3 1/4" LG .coiceeee et eee s e 1
41 13521-G4 LOCK NUT, B/8-16 .. .eeeieiiiieeiee e eccineieete e e e e s e enne e e e e e aea e s e sannaeneaaeaeaeaaeas 1
42 17618-G1 CLAMP, NYLON ....uotiiiiiiiii e eccciitiee e te e e e e e e s e e seaeae s e e e e ssannsss s seaeaaeaeaeaessanannnn 1

Page A-3 Service Parts Manual EZGDIEE




Electric Vehicle ACCELERATOR LINKAGE

EZGOMEIE Service Parts Manual Page A-4



Electric Vehicle

| BATTERY CHARGER, TOTAL CHARGE® |iI

§S - ¥ SW3LI SIANTONI -
€1 - I} SW3LI S3ANTONI -

€ W31l S3ANTONI -
901 - € SWA.LI SIANTONI -

- .@

- EZG0OLEET

Service Parts Manual

Page B-1



| Electric Vehicle

BATTERY CHARGER, TOTAL CHARGE® Il

AMMETER

CONTROL
MODULE

CAPACITOR

TERMINAL
BLOCK

CHASSIS
GROUND

TRANSFORMER

=
S\ G

HEATSINK

[0 g
i
(@]
|
(o]
I
Ly
9]
o]
TN

EZGDLEIT

Service Parts Manual Page B-2



Electric Vehicle

BATTERY CHARGER, TOTAL CHARGE® Il

ONISNOH NO1109d

31INGOW JINOHLOF 1T a3y
- -, _— OLAaNNOHY
' i D MI
} 1
ARV, |
v .\
Y WJ )
/ﬁ Y W1
VY W18
> tHI LNdNI
Z
N NHD
HoLms 118
440/NO O1 Mg
Vil LHM
/ A
' m | wia
_ | OVAOEE JWN0Z
HOLI0VdYO
| H ] OLIovd - . A
\ \\
N— - e
; g 2 NOW
Mg '
1= === 1
] ] |
i
88l INI, Mg g v Ol
H3141103Y 1 Mid, 3sn4d
. g
]
EENVELTS) X
LINQH10. g _ e | =
LHM === g = —— = = —
HIWHO-SNVHL g - N -m/ “u

H3ILIWAY

EZGOLEUTT]

Service Parts Manual

Page B-3



Electric Vehicle

BATTERY CHARGER, TOTAL CHARGE® Ill

BLKTO
TRANSFORMER

pc corp 21

FUSE HOLDER

BLK TO
TRANSFORMER

L.5)°

BLK TO SOLENOID (+)
WHT TO WHT WIRE

" FROM CONTROL

’i HARNESS

., C{ '@
bccomn o~ i
63 (@
64
102
BLK TO
101 7 TRANS-
. Q@FORMER
76 7%
WHT TO ) 77i
AC CORD 72

BLK TO
AC CORD

GRN TO
AC CORD

[ <~ —{= ] TEXTRON

Service Parts Manual

Page B-4



Electric \!ehicle

(@

=,

WHT WIRE FROM
CONTROL HARNESS

BLK WIRE FROM
CIRCUIT INTERRUPT
TO SOLENOID (+)

BLK WIRE FROM
CHARGER DC CORD
TO LDI (B-)

WHT WIRE FROM
CHARGER DC CORD
TO SOLENOID (+)

WHT WIRE FROM
CIRCUIT INTERRUPT

Page B-5

Service Parts Manual EZGOLLEWEE



I Electric Vehicle BATTERY CHARGER, TOTAL CHARGE® lll

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 27011-G02 BATTERY CHARGER ASSEMBLY, TOTAL CHARGE® lll, ON BOARD

24V, 10 FT. DC CORD (INCLUDES ITEMS 3 - 106)......cceeerereercreeerrereneenenned 1
2 27004-G01 CHASSIS (INCLUDES ITEM 3)....cooeeieeeeceeeeeceeerecrteeeeesevessessesneseeeend 1
3 * LABEL ...ttt et st e e 1
4 32478-G1 MOUNT, ISOLATION ......ueiieteeeteteee e sssesne e sneeneseesesateeesoesseesee e 2
5 11027-G2 NUT, LOCK, FLANGED, 1/4-20........ccoeeereerereerrereieretcseesessssereenssessesenend 2
6
7 33847-G01 CORD, AC ...ttt sttt stebe st se st et e b et e eenemse e smeseneenend 1
8 13557-G2 STRAIN RELIEF ...ttt eaee e satess s ee s e seseneeeea 1
9
10 32500-G1 DC CORD ASSEMBLY (INCLUDES ITEMS 11 - 13).....cccoiviieereneereneenene 1
11
12 11343-G3 TERMINAL .....ccoitirteeteeeetrctete e ee e sb et e sr e st e sse e s e eend 2
13 24120-G1 TERMINAL ...ttt srce e etes e ssesne e snesssssesessenennend 2
14 13557-G3 STRAIN RELIEF. ...ttt renesses st s s s see e e s e eseeeeese e 1
15
16 32510-G5 WIRE, CIRCUIT INTERRUPT ...ttt tss e seeene e 1
17
18 24243-G1 AMMETER ...ttt ettt sbs b e esres s e s e e e e e e 1
19 * NUT, #68-32......ooeeiiiticeteee ittt sttt asssssns st ess e nenesenene 2
20 * WASHER, LOCK, #10 ...t sssesssssasse e snsennned 2
21 * NUT, #10-32....ccricieeeeterer ettt eese st sae s sss st st ssmsemeemensneneend 2
22 25977-G09 WIRE ...ttt e s e e s s e s et s et et e e enene 1
23
24 27417-G03 ELECTRONIC CONTROL MODULE...........cooveetereeereeeceeetetceeneetsseesnaneed 1
25 19081-G1 STANDOFF ...ttt et s sse s sese e s st et esmsese s eeeeseesen 4
26 00138-G5 SCREW, #6-32 X 5/8 LG ....cveitrirrereerieieeresecreesss s sessenssessessessesessesesanne 4
27 00735-G1 NUT, #8532, ittt rrccresses st s s st s st s st seta e s ne e e e se e e neseenanes 4
28 17902-G1 ADAPTER, TAB ...ttt st se st st ssss b s e e e ee s 1
29

EZGOLEGET Service Parts Manual Page B-6



ic Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pants, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 28109-Go1 CAPACITOR ...ttt saeene e sessssan e e s mssne e e ns 1
31 26979-Go1 BRACKET, CAPACITOR.......cocentitiiecrerrencsereteeesenssestessenesnessassesssssssssens 1
32 00372-G4 SCREW, #8-32X1/2 LG ..ooviirtiriieerrenerrerente st s s enreanss e ssesesse v resansvnes 2
33 00565-G4 WASHER, LOCK, #8 ...ccuiviintiniiisiinicnnrereiesrsee st seee e s e sssesssesesesssssensassenns 2
34 00526-G1 NUT, #8-82...eiirriicti ittt e st ese e e e sn e e e e saee s ses s s e s e s 2
35
36 32491-G1 TRANSFORMER ...ttt s se e 1
37 00414-G5 SCREW, 1/4-20 X 5/8 LG .....ooirriieniiinircrrerercreeeseesstees s s s s s e s enas 2
38 22009-G1 MOUNT, ISOLATION .....ouitriitimiiriecerteneesessteneeneeneeseeesssssessesssesessssssessessens 2
39 11027-G2 NUT, LOCK, FLANGED, 1/4-20........ccocveiviririiiiireniniierrenesreeeeesessseneesaens 4
40
M1
42 32494-G1 HEAT SINK ...ttt erec s satees et e sese s s s nssse s e s e atens 1
43 18488-G1 DIODE ASSEMBLY (INCLUDES ITEMS 44 - 55).........covvureeereneernreeesernens 2
44 * WASHER, LOCK, 1/4......coiiiiiiciiriinrcrcrcrcrrenteneseeseeseessessnesnessnesnenees 2
45 * NUT, 174-28 ...ttt sse e s e sae e sanens 2
46
47
48 00138-G3 SCREW, #6-32 X 3/8 LG. ..ccocertrirrereercrteteseeeeesaesiessteeesseesessesssessassens 2
49 00567-G3 WASHER, LOCK, #6.....ccocirtictrrniiitiiniicrricrereneesensesonesssssessessesssssssesens 2
50 00525-G5 NUT, #6-32 ettt st s esescnesese s sesest e st e e e s smeemeeand 2
51 32509-G1 WIRE ..ttt e e st e 1
52 00378-G4 SCREW, #10-24 X 1/2 LG ..ooviririiricrcciniiine st tscseereesenessennenaees 1
53 00565-G5 WASHER, LOCK, #10 .....cicvtiiirrierininiitee sttt cseeneseeesesssessenseas 1
54 00526-G3 NUT, #10-24 ....cviriiriiiriinenit ittt sees et e s e e e en e 1
55 11572-G2 NUT, EXPANSION.......occiiiirtiniinininininciim e sere e ree st e enesaesseesasannd 4
56 00512-G7 SCREW, #8-18 X 7/8 LGi. .cvervtririiniintiriseenieccinenenneseresestesacsesessnsesnsovsnsssessens 4
57
58
59 19362-G1 CIRCUIT BREAKER .......ctiiiiiiiirecrerieeereeeteseeeeessese e st ese e seaeeseneessen e ses 1

Page B-7 , Service Parts Manual . EZGDESE



I Electric Vehicle BATTERY CHARGER, TOTAL CHARGE® lll

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 00372-G6 SCREW, #8-32 X 3/4 LG. ..eoteeererirteecteteceeree e vt ststeevesessessssnssaeend 2
61 00565-G4 WASHER, LOCK, #8 ....cieereeeeseerreceeecvcerstee e ssstesstesseasssesssstsesas s samesees 2
62 00526-G1 NUT, #8-82..... ettt vt sts s snssne s s st s sat st s s s ene s e st e e 2
63 * WASHER, #10 ..ottt ettt e ess et sessesessse s et s e res st esean 4
64 * NUT, #1032ttt essee e sss s e s e as e sresassat s e s ase e s e eneeend 2
65
66 21971-G4 RELAY ...ttt eeertestte e e e ttns e svesnessnesasesesessssssesesssrssssstasssesenesneaseend 1
67 00138-G4 SCREW, #6-32 X 1/2 LG .ottt eevecnee s ss et esseneene 2
68 00559-G3 WASHER, #6 ......eeeeeeteteetecteeerstr e st s st esbesaesaeesesses et tessa e eee 2
69 00565-G3 WASHER, LOCK, #6 ......cecreeeieereirteseeeteeeecrecreses s sseesssassescasessesssescssesonenned 2
70 00525-G5 NUT, #6-32....coneeeeeeeeerertrertrsce e scsessesstesemes st ssss e ssssbs sebesabessesemesseneseesmned 2
71
72 26962-G01 TERMINAL BLOCK .....oooteeiierieteceeieceecrecteseeseseseesseseeseseesseesesseseesenens — 1
73 00987-G06 SCREW, #6-32 X B/4 LG ..cuereeeeeeeteecenceeeceecte et et sssstest s eenseee e s 2
74 00565-G3 WASHER, LOCK, #6 ....cocerreeererirerrrteresstseeenecreeseeseesnessessesssssesesssessessenes 2
75 00525-G5 NUT, #6-32...c ettt retirrtrs st s s ster s aesasesss s e e tesnessssne st s ssssanenmend 2
76 26320-G01 MOV ettt e csares b st s et s e s st e e s bt st et s e eme s 2
77 00372-G3 SCREW, #8-32 X 3/8 LG. ..ccueerrerteeeemeeiecereteste st st sssesesssesseesse st saasene s 1
78 00565-G4 WASHER, LOCK, #8 ....ceeeeetereeerieeresiresiesrteste e eseessassssass s saessesssses 1
79 00526-G1 NUT, #8-32.....oiriiiiecncrcere st e e sae s b esseses s s s s essesseend 1
80
81 19363-G1 BLOGK, FUSE ..ottt s sessseete st eses e s et ssess e s e ssesesans 1
82 00372-G5 SCREW, #8-32 X 5/8 LG. ..coueeeeerieireieeeeerceseiee st sesemeesessessesseesseseseeneneneen 2
83 00565-G4 WASHER, LOCK, #8 ....cceerererereeerrcrmrenirsesresiesee s e srensesssssesses e snsssesssnes 2
84 00526-G1 NUT, #8-32..... et rrvtes e b e s sassstsebe st samt e seme s eeee e s seeamend 2
85 19363-G1 FUSE, TOAMP......ctiii ettt st st besesessnsessasesssessond 1
86 32519-G1 WIRE ..ttt e e seecsee s e e e s e s s b e e s st st e neseeee 2
87
88
89 32498-G1 FAN ..ottt sttt st en e s s e be e stsssssnsesrs s st end 1

EZGOLEIT Service Parts Manual Page B-8




| BATTERY CHARGER, TOTAL CHARGE® Il Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
90 32497-G1 BRACKET, FAN .....oovrrtiitnie et stssest st s sse e nn e sb e s s s 1
N 22700-G1 LABEL, FUSE IDENTIFICATION.....cccctreuetreentretritseesstsaecestsne e esesessennens 1
92 00645-G2 SCREW, #6-32 X 1 1/4 LGi. ..ccoururmriirereirinentn s etsse e s s s e seneed 3
93 00565-G3 WASHER, LOCK, #6 ..ottt e sss s nens 3
94 00525-G5 NUT, #6-32.....oitttcre ettt eb e s s et nens 3
95 32518-G1 WIRE.....o ottt re s s sa s s st e s s saen 1
96 32516-G1 WIRE ..ottt e sttt 1
97 00414-G5 SCREW, 1/4-20 X 5/8 LGi. ...ceeeveueueeerrrcirerrcssaensssnsesssessssssesesssssssssssssssns 2
98 11027-G2 NUT, LOCK, FLANGED, 1/4-20 .......cccsccerrisertreiseesnenerenssseseseesessesessesensnns 2
99
100 | 32515-G1 WIRE ...ttt se s et se e b b s s 1
101 32514-G1 WIRE ..ottt sa e e e nne bbb en s 1
102 | 32094-G2 WIRE. ...ttt et st s et et 1
103 | 17618-G1 CLAMP, NYLON......ootiiiiitrtntnt et st sesssssnnssssssssssenesesesesessesseenes 2
104
105 | 32496-G1 COVER ...ttt ettt as s et s s s e e e e se s s b 1
106 | 00614-G4 SCREW, #8-18 X 1/2 LG ...ccuttrtrirnreeeecreecrerrssseses e tsve s s s st sssenssnes 20
107
108 | 11027-G2 NUT, LOCK, FLANGED, 1/4-20 ......c.coectertrerirerrnresesenise e seeeenesesesesssssesesssssenns 4
109 | 33884-GO1 BRACKET, SUPPORT ........oiiiicrrtstrtrteessressseststs s s esesesesssessesessssnsssssnsssans 1
110 | 00559-G7 WASHER, 1/4......oete ettt s ene s st st 2
11 00565-G7 WASHER, LOCK, 1/4 ...ttt ssse st sssne st enes e st ebesenns 2
112 00414-G6 BOLT, 1/4-20 X 3/4 LGi. ...t enssesssese et sess e s s sesssssasassens 4
113 17618-G1 CLAMP, NYLON ...ttt et st es e es s e an st ss st st ee e seoee 8
114 | 33834-GO1 CORD WRAP ...ttt sttt et st s st es sttt stes s s s ssss s sssssnes 1
115 14601-G8 RIVET, BLACK, 3/18 DIAX 7/16 LG. ...c.oovetrererreeerrerressscnseeeseresessseseesessasansenns 2
116 17313-G1 FLEXLOOM......omrtttciciitntntct ettt s sss s sssssse s s s sessnssesesesessnesssnns AR
117 | 00992-GO1 MOUNT .ttt ettt et e s eses et st e s s e s nan 1
118 | 00740-G4 SCREW, #10-32 X 1/2 LGi....viireceereeccntr e crtresenssee e sse st e 1
119 00734-G5 NUT, LOCK, #10-32 .....oovimiiriiiininicncneecre et esessssssesastasesssssansessssessanasnnns 1

Page B-9 . Service Parts Manual - E2ZG0EETE



I Electric Vehicle BATTERY CHARGER, TOTAL CHARGE® |

i

EZGOLEIT Service Parts Manual . : Page B-10



BATTERY CHARGER, LESTER, CE Electric Vehicle

Page B-11 Service Parts Manual EZE0O0LELE



Electric Vehicle

BATTERY CHARGER, LESTER, CE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

1 28517-G01

BATTERY CHARGER, LESTER, 24 VOLT, CE APPROVED

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number: 20630-06
Serial Number: (stamped into housing)

EZEGOLENE

Service Parts Manual

Page B-12



,;'I_BODY AND ASSOCIATED PARTS Electric Vehicle

4- INCLUDES ITEMS 5 - 9
12 - INCLUDES ITEMS 13 - 17 9
43 - INCLUDES ITEMS 44 -48 g 6 /

Page C-1 . Service Parts Manual - E2Z2G0LERE



| Electric Vehicle

BODY AND ASSOCIATED PARTS

31

25

EZGOLEUTT

Page C-2

Service Parts Manual



| BODY AND ASS

OCIATE

DPARTS

E_I_ectric Vehicle

PLATE ASSEMBLY

(BOTTOM VIEW) 48
| ovamsssiasns | : Z g EETT -Q . G
. 0
£ /“/
[“ © 37 39
Page C-3 Service Parts Manual EZGOLEUT



Electric Vehicle

BODY AND ASSOCIATED PARTS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 B3961-G0T | COWL ottt tsestesesssssssesssstsssasesessesessseaesssesasesenneesess e seeeeen 1
2 11027-G2 NUT, LOCK, 1/4-20 w..cerrrerrerireerneaesaessensssesssssssssssssssssnssasessesssssssesseosessesessens 4
3
4 33899-G01 | DASH TRAY ASSEMBLY (INCLUDES ITEMS 5 - 9) ......eurumierereneneeneeeesererenns 1
5 33836-GO1 TRAY, DASH.....couiereemrrinstses st st sssssssssssssssssssssssssseseesessesesssassene 1
6 33877-GO1 ANGLE, PASSENGER SIDE ........ccuevvueiureeceennceseseesesssessssssecsssssseesesesseserened 1
7 33877-G02 ANGLE, DRIVER'S SIDE .......oooueeeeevereecvesessseenessessceseeesessesssessssseseseasesens 1
8 18436-G1 RIVET, 1/4 X 3/4 LG covveereeeeeeeereeseeeseneeneesssasssssssesssssssensessssesesssenssssses 6
9 33898-G01 MAT, DASH.......... ettt e st R ettt et ees et et eeennd 1
10 11027-G2 NUT, LOCK, 1/4-20 ....couremmmrrrrerssrssesressessensseesssessesesssssssssssssssssassmnessssenseenssenen 4
11
12 | 33896-G01 | DASH PANEL ASSEMBLY (INCLUDES ITEMS 13 = 17) ceomeeeeeeereeeeeseeeeseeseeeenes 1
13 | 33897-GO1 PANEL, DASH ....ooremrerrtestnstsssessesssessessssesssssessssssssssssssssemesesseseeesesssenes 1
14 | 33845-GO1 LABEL, IGNITION SWITCH .....oceuerureeeetessrecreesesesesssssesssssssssssesesessesesennd 1
15 | 25351-G1 LABEL, WARNING, SAFE DRIVING.........c.ereeeeeremrneeeeesessssssasseseesesssseens 1
16 | 23446-G1 LABEL, SAFETY, OPERATING INSTRUCTIONS ........ocveiunrerereeceoreenneens 1
17 | 25775-GO1 LABEL, CHARGER WARNING ........oomrveeeeieceeeecoeceseeeseesseeeseessaeesessessenne 1
18 | 27493-G01 | LABEL, BUILT-IN CHARGER ........comvvuceecceniceeeeecaeeeneeeseeeseceseessesesseossensesessens 1
19 18436-G1 RIVET, 1/4 X 3/4 LG cocoueerrrenrrinstiesseessesstesssess s sesssesssssssssssssssssssesssenssssesesesane 7
20
21 83924-G01 | INNER FENDER UNIT, DRIVER'S SIDE..........ovveerermnen: resessressssssnnesserarasetaes 1
22 | 33924-G02 [ INNER FENDER UNIT, PASSENGER SIDE..........ccooveiereeeeeeeessereseeeseeerenssenns 1
23 | 00106-G6 SCREW, #12-24 X 3/4 LGiuucvucvveeeeereeeeeeeeeeessssesessssesessessessesseessssesssssssasessenesenns 6
24
25 | 33945-GOT | PANEL, FRONT ....oouiiiieerteneeesteeeseesssssssssssseeeses e seesseessseseeesessessesseassesssessens 1
26 11027-G2 NUT, LOCK, 1/4-20 ....courvrrrnrrerneneressssessessesessssssssssssssssssssssssssssssesssessssssesnsees 2
27
28 | 33947-GO1 | PANEL, PASSENGER SIDE .......veveurieienieereeeceeeeeseseesssssesesseesseaseessesseaseeseens 1
29 | 38947-G02 | PANEL, DRIVER'S SIDE .......oooeiveeeieniecenreererereesessssessesssesesseseseesseessrsesseseseens 1
30 16705-G3 BOLT, 1/4-20 X B/8 LG c.ovurrerreeeresesseeesesesesseesssssssssessissesessesssessssssssseseaneens 4

EZGOLIE Service Parts Manual Page C-4




| BODY AND ASSOCIATED PARTS _

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric V_e_h_icle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 11027-G2 NUT, LOCK, 1/4-20 ......cuieeriereeeecectceteeeerecnceeseesseeseesesesssensessss s s s e e teseseaesee 14
32
33 33957-G01 PANEL, REAR ... cttntnntserte et e eene st se st snse et s e ssessesee et s e 1
34 11027-G2 NUT, LOCK, 1/4-20 ....cecnereeeseceeeeteseee e esaesee s csesse e esesrsssa s s s ee e eeeaeen 6
35
36 33964-G01 STEP, REAR ...ttt n e sbeste st st s e e se e sen e 1
37 00725-G4 BOLT, CARRIAGE, 3/8-16 X 2 1/2 LG. c.veceeueeeeeeeeecteeeeeceieae et e eee e 2
38
39 00426-G8 BOLT, 3/8-168 X 1 LG c..eeieoteeeteeeteeierereteseeteesceeaesesst et et eeese e e sneee e e e e e 2
40 11027-G5 NUT, LOCK, 3/8-16 ......cocirerrrrirrrireieieresieieeeeseeseesscaessessesesesaesessesoneseseesssessnns 4
4 20271-G2 PLUG, HOLE.......o ettt st er s se e e e e e eensnans 2
42
43 33859-G01 BED FRAME ASSEMBLY (INCLUDES ITEMS 44 - 48)........cccooeeveeeveerseeeeennnn. 1
44 33870-G01 BED ASSEMBLY (INCLUDES ITEMS 45 - 50)......cccceveeeenceceesresreseeeernnne 1
45 33968-G01 PLATE, DECK ...ttt sss et e esss st bes s s eee e e ee 1
46 33184-G01 HINGE ...ttt ettt s s st e 1
47 14601-G14 RIVET, ALUMINUM, 1/4 X 3/8 LGi...c.coeeenrereeereeerreeeceeeereeresse s e 3
48 22981-G1 WEATHER STRIP ..ottt sne s sesened AR
49
50 16705-G1 BOLT, STAINLESS STEEL, 1/4 - 20 X 1 LG .ouveueeeirieeeeeeceeeereseeiets e eseeeesenne 2
51 16705-G3 BOLT, STAINLESS STEEL, 1/4 - 20 X 3/4 LG .coucuviieieriienreeereeeseeeeeerseeeeeeeens 2
52 00559-G7 WASHER, 1/4......oeerertre ettt s s e s b st ne s 4
53 14390-G4 NUT, LOCK, 1/4 =20 .....couertrieirrinticeeesteeee et ee e seeeestetes e esassssesssessenend 4

Page C-5 Service Parts Manual EZGOLETT]




| Electric Vehicle

EZGOELE Service Parts Manual - Page C-6



Electric Vehicle

BRAKE LINKAGE

{7 - ¢ SW8) sepnou| - |

EZGOLEUTE

Service Parts Manual

Page D-1



Electric Vehicle

BRAKE LINKAGE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33707-GO1 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 4) ...ccovviciiieeeeceeee e 1
2 33708-G01 PEDAL, BRAKE ...ttt s 1
3 11039-G1 PAD, PEDAL COVER.......oo ettt e e see e sne s ssvee s s e e s s 1
4 14269-G1 RIVET, 3/16" X 3/8" LG.....cceeeeiiiiiieie e seiieeteseieee s s e e e s s 2
5
6 70581-G01 FLANGED BUSHING ...t eeesee e se e e s e s svee e 2
7 25292-G1 SPRING, TORSION ....ociii ittt a e s e 1
8 33709-G01 ] 7Y e R SRR SRR 1
9 00560-G3 WASHER, 1/2" ...ttt st e s e e e s e s s e e s ae e s sree e enes 2
10 12305-G1 RING, RETAINING ........coo i rcctre e str e svee s ee e s e e e s e e s e e e ssnee s ee e s sreeenns 2
11
12 19960-G3 YOKE UNIT, BRAKE ...ttt ettt sttt ee s e e e s e a e 1
13 10386-G3 PIN, CLEVIS, 5/16" X 15/16" LGi....uerviiiereceeereeeeeeeveeeeseee e sseeeseneessee s sneeenns 4
14 10387-G3 PIN, COTTER, 3/32" X 3/4" LGi.....cceeeeeeeecteereeeeeeeseeeeseeessee e s sneesseeessneeenns 4
15
16 25124-G3 CABLE, BRAKE ... .ttt ettt e e e e e e e e n e e s e nanes 2
17 12305-G1 RING, RETAINING ........coo i rcctre e str e svee s ee e s e e e s e e s e e e ssnee s ee e s sreeenns 4
18 10386-G3 PIN, CLEVIS, 5/16" X 15/16" LGi....uerviiiereceeereeeeeeeveeeeseee e sseeeseneessee s sneeenns 4
19 10387-G3 PIN, COTTER, 3/32" X 3/4" LGi..ceiitcceeeiiseciieee et eesesiaeee s ssae et e sessae e e s nsneene s 4
20
21 13728-G1 BUMPER, RUBBER.......c.ttiiiiitcin et s 1
22 00559-G5 WASHER, FLAT, #10 ..o erte e st ee e rene e se e e e e s e s s s e e e e s snne s enes 1
23 14601-G1 RIVET, 3/16" X 13/16" LG .o eiie ettt ee st ee s ssae e e s s eae s 1
24
25
26 30197-G1 LEVER UNIT, PARKING BRAKE .........ccocoivtiereieeeirnsieeeneeesseeessneesseeesssseeenns 1
27 00439-G6 BOLT, 5/16-18 X 1 3/4" LG .coiiiiiiiiiecieie et sseee s en e s a s e 2
28 11098-G6 NUT, LOCK, 5/16 - 18 ... ettt ee e s s e s e s s a e s 2
29
30 33875-G01 LINKAGE, PARKING BRAKE .......coeiiierecteereiereereseeeeseeeesseeessnnesseeesssenenns 1

EZGOLMEI Service Parts Manual Page D-2



BRAKE LINKAGE Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 70581-G01 FLANGED BUSHING ..ottt s e 2
33 33873-G01 BELLCRANK, PARKING BRAKE .........cooricrrerr e 1
34 13521-G4 NUT, LOCK, 3/8-16 ....eeeieieeirccee e st e s e 1
35 10386-G3 PIN, CLEVIS, 5/18" X 15/16" LG. ... eie e 1
36 10387-G3 PIN, COTTER, 3/32" X 3/4" LG ...eecerrrierer et 1
37

38 19957-G5 ROD AND YOKE ...ttt 1
39 00544-G3 NUT, JAM, 5/168-18 ...t s 1
40 33932-G01 SLEEVE ...ttt e e e e 1
41 00771-G2 NYLON WASHER, 5/167 ......cii ettt 1
42 00571-G2 WASHER, 5/168" ...t ere e e 1
43 11098-G6 NUT, LOCK, 5/16-18 ..ot s e 3
44 10386-G3 PIN, CLEVIS, 5/16" X 15/16" LG .cecverreiererecrir et 1
45 10387-G3 PIN, COTTER, 3/32" X 3/4" LG ...oe it e 1
46

47 10606-G6 SWITCH, MICRO ..ottt e e 2
48 00138-G8 SCREW, #6-32 X 1" LGi...eirorerecrrerreece e e seene e se e e ene e 4
49 00565-G3 WASHER, LOCK, #6 .....coieeeeeiee sttt sree e 4
50 00525-G5 NUT, LOCK, #B-32 ......oorieiieeiriieeeeci s s s e e s 4
51 13514-G1 SCREW, BRASS, #6-32 X 7/32" LG. ..oceeieererieerreerres et 4
52 00567-G3 WASHER, LOCK, #B.....cerieecreerirerer e et 4
53 14628-G1 TAB, FASTON, 1/4 ...ttt s e s 4

Page D-3 Service Parts Manual EZGOEWE



Electric Vehicle BRAKE LINKAGE

EZGOMEIE Service Parts Manual Page D-4



Electric Vehicle

— m——— — wmsr—

IRECTION SELECTOR

S-¢SW3LIS3ANTONI -2
Z¢ - ¢ SNl S3ANTONI - |

EZGOLETT

Service Parts Manual

Page E-1



——

—

DIRECTION SELECTOR

EIectrEVehicle

SSINHVH TOHLNOD NOYH4
JHIM LHWA3H Ol 2-SW
WOH4 3HIM LTHWA3Y 81

SSIANHVYH TOHLINOD INOHA
34IM N9 O NO1 0L ¢-SN
NOY4 3HIM N9 LHOHS 61

SS3INYVH TOHLNOO WOoY4
JHIM N9 LHOHS OL ¢-S
WOH4d 3HIM N9 DNO1 02

SSANHVH AHOSS300V
ANOHd 3HIM TIA OL
I-SW WNOHd 3HIM d3d 1
SSINHVYH AHOSS30IV
WOH4 IHIM MT1g OL
"377Ng INOH4 3HIm Mg

I-SW Ol H3ZZNn4g
WOY4d 34IM a34

[ ¢
P
2

SSINYHVH H3MOd
WOHA4 9 3HIM

SSINHVH HIMOd
WOHd O 3HIMm

SSANYVH H3MOd
WOH4d d 34Im

SSINHVH HIMOd
WOH4 V 3dIM

Page E-2

Service Parts Manual

EZGOLEIRT]



:I DIRECTION SELECTOR Electric Vehicle I

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 32030-G4 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 27).....ccccucecene. 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 - 5) u...cveeereneienenens 1
3 24940-G1 STOP ettt sttt e en s s b 2
4 00565-G7 WASHER, LOCK, 1/4 ...ttt et st en s 2
5 00414-G6 BOLT, 1/4 - 20 X B/4 LG ..ottt sese e ns 2
6
7 12835-G1 CAM ettt sttt e b ettt 1
8 19470-G1 SHAFT, DIRECTION SELECTOR .......cccveeirrrrrenretsteeneceseesssesessensseesend 1
9 00560-G1 WASHER, 3/8 ...ttt s s s e et sr st 1
10 14390-G1 NUT, LOCK, 3/8 = 24 ...ttt st sreas e 1
1 10606-G2 SWITCH, MICRO.......cuiiiiiticreeeecseetrtsts st ces et resssesesssesessess s ssseseened 2
12 12806-G1 SPACER ...ttt et sttt st e 4
13 00139-G6 SCREW, #6 = 32 X 1 3/4 LG ..ot eeeceeeee et eneass e eeeenea 4
14 00565-G3 WASHER, LOCK, # ......coviieceieieeicenrntnentr e st sesee s ssss et se s s seneses 4
15 00525-G5 NUT, #6 = B2ttt ssa s e st e 4
16 00567-G3 WASHER, LOCK, #6 ......coouiiriiierentnteersnsesisie e e sese st sssses e 4
17 14628-G1 TAB, FASTON, 5/16.....ccoviirriiriccctnenirecssensets s s se s 1
18 24013-G1 WIRE ...ttt rre s e sn e a s e s s st e 1
19 32480-G1 WIRE ottt st sa s e e be et s 1
20 32031-G1 WIRE ..ottt ettt e ae s st e b s 1
21 * SCREW......ccet ettt sesee s ettt e end 4
22 17940-G1 BUZZER, REVERSE WARNING ..ottt 1
23 00138-G5 SCREW, #6 - 32 X 5/8 LG c.ecururecerrerrerentrtnieessere s st besesen s s sasans 2
24 00565-G3 WASHER, LOCK, #6 .......coucuiririmiiircrtcenenice et ssssessssssese s sesessesessssanas s 2
25 00525-G5 NUT, #6 = B2ttt ettt ss st ssne s s snend 2
26 00565-G8 WASHER, LOCK, 5/16 ......cuiiriiicreeneeeeccetneserere st seessas e b ess e s 4
27 00544-G3 NUT, 5/16 = 18ttt ettt be bt 4
28
29 15461-G1 BRACKET, MOUNTING SUPPORT .......cceceuremrmrrrimnrnesnssesseesesesessasesesessssssenss 1
30 00415-G2 SCREW, 1/4 - 20 X 1 1/4 LG c.covrreereeeeereeteste e aebese e st seneene 2

Page E-3 N Service Parts Manual SN —~ | | = [TEXTRON]



|Eectr19 Ve_hic!_gﬁ

m—

__ DIRECTION SELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00559-G7 WASHER, /...t ettt sae e st st n e st e 4
32 00565-G7 WASHER, LOCK, 1/4....ouoeeeeeeeeeeee ettt et s sss e sse st e senen s e e sessaenns 2
33 00532-G1 NUT, 174 = 20 ...ttt eseesse s ean e e b e s seesee s s see e end 2
34
35 71903-G01 COVER, DIRECTION SELECTOR ......ccoecteeteeeeeereteeter st eae s seeeseenene 1
36 18436-G1 RIVET, 174 DIAX 3/4 LGi. ...ooveereeeeecreeeececectestrenccesee e sessestsssee s eesneseeeenaeend 4
37
38 71905-G01 HANDLE, DIRECTION SELECTOR ......ocoeeeteieecierereececaeese st ccsessssesseseeneseene 1
39 00740-G4 SCREW, STAINLESS STEEL, #10 - 32 X 1/2 LGu..ooieeeeeeeeeeeeeeeeeee e 1
40
41 33887-G08 WIRE ... et st esb s sb e s s e s st san et e et eem e e emeeaen 1

=4 =] = [TEXTRON [ Service Parts Manual Page E-4




| ELECTRICAL SYSTEM

Electric Vehicle

[eXe]

BATTERY
TERMINAL

Page F-1 : Service Parts Manual : EZGOLET



| Electric Vehicle

ELECTRICAL SYSTEM

BLK WIRE FROM
POWER HARNESS

]

BLK WIRE FROM

7 T
J /> POWER HARNESS
3 2 - i
) (- .

’/

EZGOLEWT

Service Parts Manual

Page F-2



| ELECTRICAL SYSTEM Electric Vehicle

24 - INCLUDES ITEMS 25 - 45

WHT WIRE TO
WHT WIRE FROM

28  CHARGER INTERRUPT

RIGHT SIDE PANEL
LOCATED UNDER SEAT

59

54

Page F-3

Service Parts Manual EZG0OLEEE



| Electric Vehicle ELECTRICAL SYSTEM |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 XXXXX-G** BATTERY ...ttt ettt st stee e s et s e s e st st ese s ee et eseeeeeaeean 4
2
3 30429-G3 ROD, BATTERY HOLD DOWN........ccoritetereicenceeereete st e eeeeeseeeeaessnesnend 2
4 11841-G1 ANGLE, BATTERY HOLD DOWN ........comiretriteeccreseecrcteessestereeeeseeeeeeenaeneneens 2
5 00561-G8 WASHER, 5/16.......ccieiiriietrecir st ete et eesesees et saseseresse st esesssees s e saeseseeeenes 2
6 11098-G6 NUT, LOCK, 5/1818........ooiietrtiriirsertrseese et sesasst e s senesne e 2
7
8 11893-G1 WIRE ...ttt ee et s st e s s s et s e nrene s eneneneeses 3
9 23968-G01 WIRE ...ttt et en s e sae st st e st ee e se et eeeeennns 1
10 21743-G1 WIRE ... et cs et sa et s be e s st e eeneeeeeeeeeeeseese e snend] 1
1" 33825-G01 WIRE ...ttt cae b et st s b s e n et eeneeseneemeaes 1
12 18432-G1 WIRE ..ottt ettt et s b e s en e e eeeee s e e e eneeseseenenaes 1
13 00561-G8 WASHER, LOCK, 5/16.....ccintivtriecireiecenterteeeteseesescesesseesesnessesesseseseeeesseseeenens 6
14 00702-G2 NUT, 571818ttt s st e bt s ene st see s eneneeessesanens 8
15 00567-G8 WASHER, LOCK, 5/16.....neeitiereeteeeeieeete ettt ssstesestesessee s seesanend 2
16 17618-G1 CLAMP, NYLON......comtiieiririetrreerte st e e eeseressesse et sn s e seeeeme et s eeseneesesnneans 1
17
18 33889-G01 WIRE HARNESS, POWER ...ttt stse et eseneaeeene s 1
19 11845-G4 CLIP, INSULATED. ...ttt ettt estetessests s s s e et ssesseeeeneeeenessesnanns 4
20 14390-G4 NUT, LOCK;, 1/4-20 ....ceeeeeeeeeeeetecteeiecteeeceeeteceeseestse ettt eeseeneeseeseneneensseeneend] 4
21 00559-G7 WASHER, 1/4..... ettt st s e st esse et st e e s e e ee e e 4
22 00414-G6 BOLT, 1/4-20 X B/4 LGi. ...ttt st sat st ebee e eee st et eeee e e seeseseneanens 2
23
24 33893-G01 CONTROL BOX AND SOLENOID ASSEMBLY (INCLUDES ITEMS 25 - 45) ..] 1
25 33927-G01 SUPPORT ..ottt rerteseee s erscsee e et erssessesssests st seesenesee st e e seseneneas 1
26 20468-G3 SOLENOID ...ttt steete et sase e eeesee e ss s e st e sessen e ese e eeemene 1
27 20972-G1 MODULE, SPEED CONTROL........cceiteeeereeerrereeeieerecereseesessesessenesesseeeeens 1
28 24021-G1 WIRE ..ottt vt b s e sr et e s b s e ee e 1
29 00438-G5 BOLT, 5/16-18 X 5/8 LGi....cueeueeireieeeteeesrteieeecteee st st s cveseesese s e eseesseeseend 2
30 11027-G1 NUT, LOCK, 5/16-18......ceeeereeeeeceteteeeeteseneenesesssssssssesss e eeseseeeneeenene e 2

EZGDEET Service Parts Manual Page F-4




ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
3 00414-G5 BOLT, 1/4-20 X 4/8 LG ...ooeeeeeeeecereectecreretsercseessteesnessssestest e s e semeeseeamend 6
32 11027-G2 NUT, LOCK, 1/4-20......uoeeeeeeereceeeereeeece e cee et eseessaesss e saeessenens 6
33 30353-G1 DIODE ... ettt s e e e st st n e ns s srssat s e tn e memeenen 1
34 12914-G1 TAB, FASTON, 1/4 ...ttt esenvevessresssee s esesse st et e sat e e e nee 1
35 21764-G1 RESISTOR..... ettt vt trrer e srcs st s st sn e sns st essseoness s et s aneneeseemeennn] 1
36
37
38 23959-G9 WIRE. ...ttt se et e e ere e e e e s e b ene e ssaesssnssntsane 1
39 25949-G01 MOV ettt s e sas b e s s s s st sttt st memnameae 1
40
41
42 | 00565-G5 WASHER, LOCK, #10 .....oveervvereeereesessesesisesesssesssesseessssesesemessessssesssesessees 2
43 | 00526-G4 NUT, #10-32.cccvveeeeressevesssssssssssessssssseesssesssesssssssessesseesesesesessesseesesensess e 2
44 | 00565-G8 WASHER, LOCK, 5/16 ....veoerreveeennesessssssseemmnsseseeseesesssemessesessssssesesmssessennns 2
45 00544-G4 NUT, JAM, 5/16-24.......ocneeeeeeeeeece et cseese et essesesssessesessesarennenes e end 2
46
47 | 00414-G6 BOLT, 1/4-20 X 3/4 LG werveereeeeeeeereeeeeeseseessesseeseeeesssssesssesessssssesssessssssesssseees e 4
48 | 14390-G4 NUT, LOCK, 1/4-20 «..oorvereeeeeeeessereseesseesseeeseesseeeseeesssessessessssessssssesesssssseesenne 4
49 | 00438-G5 BOLT, 5/16-18 X 5/8 LG c.euvcverreereeemeeeseeesssemseessseesessesseeesssesssssssssssssssesessessseend 4
50 00565-G8 WASHER, LOCK, 5/16.....coeeoeeeteerirrrteceeieiee e cnestesse s esesaeessressessessesseeseend 2
51 00532-G3 NUT, B/18-18 ..ttt et sse s Er e s st ssn e b st e s e 2
52 17618-G1 CLAMP, NYLON .....oouiiiririeritniectenirararessesssssesesesesssssesessessesssasssssssensesssessessnenne 3
53
54 33886-G01 WIRE HARNESS, CONTROL .....c.veitcieieieeeecesttccrcseee e esesnesseesesaseneeses e en 1
55 11845-G7 CLIP, INSULATED ........corerteeertieerenirtesteesseenesnesesseesesssessestessssessonsssensessesseseneensd 1
56 14390-G4 NUT, LOCK, 1/4-20 ..ottt seens s seses s st ssta s e ee s e eesne e nes 1
57 00559-G7 WASHER, 1/4......c ettt ettt sts st s nest et st s s e s e nnend 1
58
59 33639-G01 SWITCH, IGNITION ......cotiriritiirenircereteessste e ees e see e sssst s assssesseeesensasae 1
60 00532-G3 NUT, B/168 = 18 ettt steste e st sanesae bt b st e se s e s e s een 4

Page F-5 Service Parts Manual EZGONREIT




ELECTRICAL SYSTEM

EZGOEG Service Parts Manual - Page F-6



| FRONT SUSPENSION

Electr_i_g_ Vehicle

1-INCLUDES ITEMS 2 - 4

Page G-1

Service Parts Manual

EZGOLEGT



| Electric Vehicle FRONT_§USP§N§_I_ON_|

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 19888-G1 HUB ASSEMBLY (INCLUDES ITEMS 2 - 4)....c.ooeeeeeecrrreereteeieeeeerteessseceeas 1
2 * HUB ...ttt ves st s s en s n s s sand 1
3 50908-G1 BEARING.......ooeeccnret st e e 2
4 19862-G1 BOLT, 1/2-20 X 1 7/32 LGi.....uriiticernerereee et s st sesenne 4
5
6 10223-G6 AXLE, FRONT ...ttt sttt st enea s 1
7
8 19471-G1 SEAL, GREASE ...ttt sssssssas s sesete s s st sbesessesesesens 2
9 11655-G1 SPACER, FRONT AXLE .......ccoierericeetnerenne s sse e sess e sen st s seeene 2
10 00667-G8 NUT, B/4-16 ..ttt st s bbbt 4
"

12 34270-G01 FORK ittt sttt e st b s st et er bbb me e 1
13 17650-G2 ADJUSTER, RING .......couiitrtireetec e sssss st st sen s sess s s esssssssseond 4
14 00560-G6 WASHER, FLAT, 3/4 ... crints et ssese et esene s sssss e e 4
15 00673-G1 NUT, LOCK, 3/4-16 ...ttt reresee s cesesse e esse e s sssssssts s esesenes 2
16 18256-G2 RETAINER, AXLE NUT .....coiiirriiieieseseetsreetriee ettt eeomen e 2
17 00665-G2 BOLT, 3/8-18 X T LGi. oottt st es s nssnsssssas s renassenend 2
18 00679-G1 WASHER, 3/8......cueieiiiiciccceecieetst st tee e s s s s sess s e 2
19 00654-G1 NUT, LOCK, 3/8-16 .....oviiiiciereeceenreetetsiseceses s e ese et e s st stseseenns 2
20 00655-G4 SETSCREW, 1/4-20 X 1 1/2 LGi..eeorrueeieenersereteiee s sesssssssasseneneend 2
21 00656-G1 CNUT, /420 ettt SRR 2
22 25146-G1 SEAL, GREASKE ..ottt resess sttt sseene s s tesessssesssasesses e senes s 1
23 50892-G1 BEARING, ROLLER ..ottt esessss s 2
24 33868-G01 COVER, BEARING ......cocuieeeerceretrntntste s s asse e eb et ns bt e meneeeene 1
25 11098-G2 NUT, LOCK, 1= 14 ...ttt b e st ese s 1
26 34268-G01 SPACER (8358 MODEL ONLY)......cucuirieieinirtrteereeieee et etescveaesseessssseeneessnene 2
27 00414-G8 BOLT, 1/4-20 X 1 LG. (835S MODEL ONLY) .....cccccvrvrrrrerrereereeeemsnesesesseenesenees 2

EZGDIE] Service Parts Manual : Page G-2



| HORN AND LIGHTING Electric Vehicle

WHT/BLK (HEADLIGHT)
YEL (HORN) =
GRN (BRAKES)

Page H-1 Service Parts Manual SR — ] = | TEXTRON]



I Electric Vehicle HORN AND LIGHTING

EXISTING NUT ON STUD
ATTACHING DASH TRAY TO COWL

EZGOLOEI Service Parts Manual : Page H-2



| HORN AND LIGHTING

Electric Vehicle

Page H-3 Service Parts Manual SN — - —{= [TEXTRON|



| Electric Vehicle

m————

_HORN AND LIGHTING

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Gustomer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 25953-G01 PLATE, FUSE BLOGCK .......tostiiieterereeierceceeeeeeseeeeasesnesessessessssnsaneene st eneesenaseas 1
2 22674-G1 FUSE BLOGCK .....uiiticcreeenteneereneresrisesseesecsessssesssessassesssssesssessossenesanenessesanend 1
3 10570-G3 RIVET, 1/8 X 17/32 LG .o creeeeeiecteteeeee ettt stestesseee e ene e sae e eee e 2
4 18392-G1 FUSE, 15 AMP ...ttt eese bt sot et st st em e e seesne v 1
5 00414-G5 BOLT, 1/4-20 X 5/8 LGi. ....eeeeuietrrrreeeesteeeeeeseessesesssssssesestssestsseeseessessssssssessens 3
6 11027-G2 NUT, LOCK, 1/4-20 ..ottt ce e csnses s e e sssessenes e eteseeeesameas 3
7 33343-Go1 TERMINAL BLOCK ......coioieteteeteniennnteciesiestenesaeseestsssssssssessesssssesssesssneseseneesennes 1
8 00565-G8 WASHER, LOCK, 5/16.....ctreetrereirtrereieeetseieeeeecte e s ssesssseseesessesesenaessesens 1
9 00532-G3 NUT, 5/18-18....irrerteere ettt sn e et sat st et e e e e 1
10 17318-G2 SWITCH, HORN ...ttt ese s neste et e st ene s e e e see e 1
" 19233-G1 LABEL, HORN BUTTON........citieecreeetetetceeecteeses st st ests s s eeeee e e s eesee s esenanend 1
12 14601-G7 RIVET, 318 X 11/1B LG .ottt seenee st et en s enesneses e 2
13 32860-G01 HOBRN ...ttt ettt r et ss et et st s e e e s e et s e 1
14 33879-G01 WIRING HARNESS, ACCESSORY ......coveterieeceeeiecteecrceeseerestsssstssnesne e seeseeend 1
15 17618-G1 CLAMP, NYLON......coiiimeeieieatenreeeeresteseeneassessesssassesstsssesessestssesesasnnsesssssnssnend 6
16 32739-G2 TAILLIGHT (COMPLETE) .....couevteirtenretreeseeeereee et cesescsesesessessesssessnesnenes 1
17
18 30394-G1 HEADLIGHT, RECTANGULAR (OPTIONAL) (REQUIRES ITEMS 19 - 27)...... 1
19 33857-G01 BRACKET, HEADLIGHT ..ottt st sene et e eeeeseane 1
20 00545-G1 NUT, 1/2-13 ettt s ne st s e eea 1
21 16705-G2 BOLT, 1/4-20 X 5/8 LG ..ouveieeerietereceetesteteveeeaecrresesseses vt secseeeseeseseseneseesenanens 2
22 11027-G2 NUT, LOCK, 1/4-20 ......courirerrictienrererie et sseteseeneesesesseseestenesnsseesennnd 2
23 33639-G01 SWITCH, IGNITION WITH LIGHTS ...ttt seeseseeseneenens 1
24 33840-G01 LABEL, IGNITION WITH LIGHTS ...t esetneeeseeseee e 1
25 33822-G01 WIRING HARNESS, HEADLIGHT .......ooieieeeteeeteceeceee ettt e e seeeenees 1
26 18392-G1 FUSE, 15 AMP ...ttt sttt s et n s s eeessee s e 1
27 17618-G1 CLAMP, NYLON ... iiiieiereetirerereette e eenessecessecse s sess e sse st essseeneneseesseeseemenans 12
28
29 33636-G02 STATE OF CHARGE METER (OPTIONAL) (REQUIRES ITEMS 30 - 33)......... 1
30 33819-G01 WIRING HARNESS, STATE OF CHARGE METER ....c..covvvvienievceiee e 1

EZGOLEIT Service Parts Manual Page H-4




| HORN AND LIGHTING

E!ectric Vehicle

wre—— — m—

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTy.

31 25978-G62 WIRE ..ttt s e et en s e b s s s s st s eeens 1
32 17902-G1 TAB, ADAPTER ...ttt trse et sen et as e sntat st aeneseseenene 1
33 17618-G1 CLAMP, NYLON ...ttt sessts st es s e sses s sttt e s ee s 12
34

35 33633-G1 HOUR METER (OPTIONAL) (REQUIRES ITEMS 36 - 37) .c.cuouvureeereceenceeneene 1
36 33820-G01 HARNESS, HOUR METER........c.cooitrtieereeesteeteteteeeeserens s ssss e senene e 1
37 17618-G1 CLAMP, NYLON ...ttt es st s s sssss s ssast st s ss s eeesene 12

Page H-5 Service Parts Manual

EZGOLEUTT




| Electric Vehicle B HORN AND LIGHTING

EZGDLEIRTT] Service Parts Manual : Page H-6



| LIFT-OUT BATTERY OPTION . Electric Vehicle

O
O
64
MOTOR 15
TERMINALS 16
S - 17
S —e, 8
\ ) : 9
l , = e 10
1
12
™ BATTERY
TERMINAL

Page J-1 Service Parts Manual EZGOLET



Electric Vehicle LIFT-OUT BATTERY OPTION |

= c
BLK WIRE FROM 47

POWER HARNESS G

56 TO WHT WIRE FROM
CONTROL HARNESS

+— BLK WIRE FROM
QUICK DISCONNECT

EZGOIEIT Service Parts Manual - Page J-2



I LIFT-OUT BATTERY OPTION Electric Vehicle

25

RIGHT SIDE PANEL
LOCATED UNDER SEAT

Page J-3 Service Parts Manual EZE0OLHEGT



| Electric Vehicl LIFT-OUT BATTERY OPTION

31 - INCLUDES ITEMS 32 - 48

66 - INCLUDES ITEMS 67 - 132

87 - INCLUDES ITEMS 88 - 97
110 - INCLUDES ITEMS 111 - 113
115 - INCLUDES ITEMS 116 - 123

EZGOLET Service Parts Manual o Page J-4



mee—

Electric Vehicle

LIFT-OUT BATTERY OPTION

TERMINAL BLOCK

MOV 1

L -
PRSEETNAN
Ve .y
00\ .
/ \
/ - —
t\ e \
,_/—

AMMETER

A.C.CORD

BLK

o m—mm s e e

e —— e ——— N/

ELECTRONIC
MODULE

CIRCUIT

BLK

BREAKER

~

FUSE BLOCK

TRANSFORMER

-
L
=

HEATSINK

Service Parts Manual

L

EZGOLENTE

Page J-5



zg Electrl

c Ve

hlcle

SN

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

LIFT-OUT BA'I'I'ERY OPTION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33864-GO1 TRAY, LIFT-OUT BATTERY .....eoieientectirrcreccerrrersrrerseesnrsiessesesaessesssesasesassesanen 1
2 25917-G09 BATTERY ..ottt see st s e st e s e ssess e sesne s sns e sranssanessesatessesanes 4
3 33824-G01 ANGLE, BATTERY HOLD DOWN .....ccceovtrrtrerrteeenerrereesrnesessesssessesneesssssessneseend 2
4 00439-G2 BOLT, 5/18 = 18 X 1 1/4A LG ...coomreeeeeeeeeecteceeee e e essasesssesnesesnesanesesanes 1
5 00561-G8 WASHER, 5/16....uiiuiiiiiiririnerersceseteeeenetesesste et e ee e reessesesssessseesaseessesssessnersens 2
6 11098-G6 NUT, LOCK, 5/16-18 ...ueeiiiieircieeicerercessteeeneee et eeenc s e ssessssesssssstassesssnesnsered 1
7
8 11893-G1 WIRE ...ttt st sse e s st st e s n e e e s ae s naesrsasesssanssessrnsennesessnnssans 3

.9 23968-G01 WIRE ... oottt et e s e es st e e s e s ssae s s see st e e s e e snnesseensssasanssens 1
10 21743-G1 WIRE .ttt cereceeereeresssnesesseesene s s e s s e s ssaesnenanes s sesssesssesensneessensenenns 1
11 32718-G2 CHARGING HARNESS, BATTERY TRAY ..o rreereeseesreessessneend 1
12 33831-G01 HARNESS, QUICK DISCONNECT (LIFT-OUT TRAY) .ccceereeeeeerecreeevneseveeseeen 1
13 33832-Go1 HARNESS, STATIONARY QUICK DISCONNECT .......ccocceeierimrrrercererssneeneennd 1
14 33863-G01 SUPPORT, CONNECTOR .......oiiieecertercrrrinrrsresisessresssseessstesnsesssesssssesesnesenes 1
15 00702-G2 NUT, B/1B-18 ... ceeieiiecerreererireresseessetssasesseessanasssasssessrsessssresssssessassssesnnressnen 8
16 00567-G8 WASHER, LOCK, 5/16......coeieeire et rree st erete e ee e eneessnes e st s seen e ansenenens 2
17 00565-G8 WASHER, 5/16......oiiiictreeecrtreirerieneeesiseesstssserensessssessesesssssssassssransenessnsssnsonns 6
18 00414-G6 BOLT, 1-4-20 X 3/4 LGi. ...ccocierrerrririeereesieesssessntessesssssesssesessassssssssessssnessnesssees 2
19 00415-G4 BOLT, 1/4-20 X 1 1/2 LGi. ..ueeeieeieeieierceeee e e s sesseesssessessessseesnsesseesanessssannons 2
20 14390-G4 NUT, LOCK, 1/4-20 ....ueeeeereeeeeeeniecereeceetereesesssessssssessesssescnsesssessnesanessnsseons 4
21 00645-G1 SCREW, #6-32 X 1 LGi..cocteirrererenrereeeseestterestre st eeresnesbessseesssesesenensessnssseend 2
22 14390-G9 NUT, LOCK, #6832 ......eereiriieiierrreteneeenetsereessasesnesssesssanesssessssesssnsensnsasssesssans 2
23 17618-G1 CLAMP, NYLON ... iieritrcteneresesrrecee e st eesstesaeet e e reesasssnesseassesssessnssensessevas 1
24
25 33889-G02 WIRE HARNESS, POWER (LIFT-OUT TRAY) ....ctvvrtrereeireinersenesseneenssnnssnsrenns 1
26 11845-G4 CLIP, INSULATED ...ttt erttsesesssessiveessnesnseessssssesnssssssesssnesnen 4
27 14390-G4 NUT, LOCK, 17420 .....coiiererieirereceritreee e rectesrarseres s stessanessansssssesssessnssesennns 4
28 00559-G7 WASHER, 1/4. ettt s s eseesaesae e sse e s e s e eesennsmasnnanes 4
29 00414-G6 BOLT, 1/4-20 X 3/4 LG ...coeeeerireeererceereeeteeee e seseeesessessssasseesseeesnn e essensnsnend 2
30

EZGDIEWE Service Parts Manual Page J-6




l LIFT-OUT BATTERY OPTION

Electric Ve_rliclg

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 33893-G01 CONTROL BOX AND SOLENOID ASSEMBLY (INCLUDES ITEMS 32 - 48)..... 1
32 33927-G01 SUPPORT, MODULE........coioretreereerrereeneecresrenseesetessesesesssesssssssessessessnes 1
33 20468-G3 SOLENOID ...t ertesecsare e ssneebe s as e s s sbs e ss st s st s be e e neeeaee 1
34 20972-G1 MODULE, SPEED CONTROL.......cccereeieieteeee e eneteeessesssseesseeneand 1
35 24021-G1 WIRE, #16 BLACK ...ttt cnseseser s s eseesss s sase st s e e 1
36 00438-G5 BOLT, 5/16-18 X 5/8 LGi. ....eeeereeeeerereeircccrecncneeesenensseesssesaessnsssssnsessesse oo 2
37 11027-G1 NUT, LOCK, FLANGED, 5/16-18.......ccoeseeeeceereeieeeceneeeeesseetesessessessesanens 2
38 00414-G5 BOLT, 1/4-20 X 5/8 LGi. ....oreeieieceereriesteeee e see e ceeeeenseneesessessnesseseesennsnsens 6
39 11027-G2 NUT, LOCK, FLANGED, 1/4-20.......cccoertiviiiremrerecrienreeeessssesteesessseseeeesenenens 6
40 30353-G1 DIODE....... ittt strereeterrsts s st tesse e enenss s es s se e sebessesesassnensenssnsond 1
41 122914-G1 TAB, FASTON . ....ceccrtcciecicecrerreeessaesraesssesar s e e e e e s e s sse s satesmnaeneeees 1
42 21764-G1 RESISTOR ..ot reecterrteeesase e esaes st esteseaessesnessnessessssenson 1
43 23959-G9 WIRE . ..ottt r e es e st srae e sne st e st e s saesst s s sanesems s seeasannand 1
44 25949-G01 MOV ettt e ee e s e b s s s as s n e e s asste st sasnanane 1
45 00565-G5 WASHER, LOCK, #10 ...ttt eseesseseeessescsesssssssssess e sasonees e eeen 2
46 00526-G4 NUT, #10-32.....c ettt tee e esaes s e sats e s sae saresn e ssssas sabeastsnenn 2
47 00565-G8 WASHER, LOCK, 5/16 .....oooeeeieceerieeieeceerercsessiestessessessssesesssessesas s sane e 2
48 00544-G4 NUT, B/168-24 ...ttt st ess s ts e sbe et et ss s st srts st s s s s e 2
49
50 00414-G6 BOLT, 1/4-20 X B/4 LGi. ...ceoeeeeeeereeeecrereetecteeeecresteessessesessests e esessessnseeesasssansen 4
51 14390-G4 NUT, LOCK, 1/4-20 ....cooveriecerceecrerrnsrecreresresseesirennesssesnenes reesernrrereseasraneneraesraanas 4
52 00438-G5 BOLT, 5/16-18 X 5/8 LG. ...c.veeervertertrreeeireesrsesteseeteeeeeesesessenessessessseesessesnsononses 4
53 00565-G8 WASHER, LOCK, 5/16....ccutevirireeeieeeesisierceeeesecsessse et essesssssessesssensenssenend 2
54 00532-G3 NUT, B/18-18 ...ttt rae s ss e st et ae e s s e st 2
55 17618-G1 CLAMP, NYLON ....ctercieceretreircceiecesreeresssisssessissessssssssssssansesstssssssmeesmensesanend 3
56 23968-G01 WIRE ...ttt ettt st se et se s e b st s et ss e nesae s ssssses e s s snend 1
57
58 33886-G01 WIRING HARNESS, CONTROL .......ovicieeeeerereececseetesecssesesnensensesseseesssesennd 1
59 11845-G7 CLIP, INSULATED. .......eictrteeietetrtete e neteseesse et ssseesassnssaesbesseonesnsessamesamsne 1
60 14390-G4 NUT, LOCK, 1/4-20 .....coerererieietinireeiestssteisesee e etee e ssesassrsetesasssssnssesssensenns 1

Page J-7 Service Parts Manual EZGOIEIT




| Electric Vehicle

LIFT-OUT BATTERY OPTION

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00559-G7 WASHER, 1/4......ooiiritrtrrte sttt e e ea e ss s st st es s sesb e e ened 1
62
63 XXXXX-XX SWITCH, IGNITION (SEE ELECTRICAL, SECTION F)....ooveveeereeeerererreeereenene 1
64 00532-G3 NUT, 5/16 = 18ttt ss et s b s et s st ee e st 4
65
66 XXXXX-G** BATTERY CHARGER, TOTAL CHARGE Ill, 24V®, PORTABLE

(INCLUDES ITEMS 67 = 132) c.ueeuvtrereecerteeeeresteseceeesestessescescsnsessessesseseessesssenend 1
67 24919-G1 CHASSIS ...ttt s sse st s e se et es e 1
68 24243-G1 AMMETER ...ttt e s se s s ssas st s st s s e s n e ne s e e eseeaenes 1
69 * NUT, #8 = 32, ettt et e s e stssebessts s e e rese e s e eeeeen] 4
70 00565-G5 WASHER, LOCK, #10 ....cceiieircrtecteceeceeceer et css e eseensessesee s sene s 3
71 19402-G1 WIRE ...ttt sane e ss e s as e e e st sat st e e st et eeeaneeen 1
72 19388-G1 CORD, AC ...ttt ctts sttt te e be e e s b st s s sas s et e 1
73 13557-G2 STRAIN RELIEF ...ttt ecrceaeses st cnesessss s sbessteseseessne e 1
74 19441-G1 WIRE ...ttt et b et st et e e een 1
75 00378-G4 SCREW, #10 - 24 X 1/2 LG .ottt et stsesteee s e s e seeeee e 1
76 00526-G3 NUT, #10 = 24 rectee et csne st s st s st ssbs et e reer e e see e eese e e e 1
77 19362-G1 CIRCUIT BREAKER ... oieteteceecteeseees e eressessessesat e ene et eeeesenseene 1
78 00526-G4 NUT, #10 = B2ttt te e crecae s s bt es s s e srs et s e e mee 4
79 * WASHER, #10 ..ottt et b st s et s sestenannes 4
80 00372-G6 SCREW, #8 - 32 X 3/4 LGi. ....ooveeerrreeirerieeeressee e resbesaststets e ensnnss 2
81 00526-G1 NUT, #8 = 32.... ittt b et r et eme e 7
82 00565-G4 WASHER, LOCK, #8 ......coceeterteirertecriseseere e cereeessestesasesesssasessasmeseeneen 7
83 17077-G1 CAPACITOR ... eteeeetecrrtnectctnte s b resesse b se e ss e as e snenee 1
84 * BRACKET .....ctititiiicerirtretestnctrsre s stseteete s ere e s steestess conessessssssssessmenesneend 1
85 00372-G4 BOLT, #8 = 32 X 1/2 LGttt et ees st st e sesemeeneeseeseesaend 2
86 13557-G3 STRAIN RELIEF ...t stesesss e eaeenesss st sensemeeene 1
87 18768-G1 HEAT SINK ASSEMBLY (INCLUDES ITEMS 88 - 97) ...c.coveeeeereeererererens 1
88 18489-G1 HEAT SINK....o ittt ettt ses s e be s e s e st sa e eeeeen s 1
89 18488-G1 DIODE ...ttt r st ne s e s s e 2

EZGOLEIT Service Parts Manual . Page J-8




| LIFT-oUT BATT

ERY OPTION

O ea—o———————————

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.

90

91 11572-G2 NUT, EXPANSION......coiiriertcieetrereeiee et e sse s s e sseseeeneneed 3
92 00532-G2 NUT, 174 =28 ...t se st e e st se st e e e s s 2
93 00565-G7 WASHER, LOCK, 1/4 ...ttt teeeteeee et et resse s secemeeneneen 2
94 00138-G3 SCREW, #6 = 32 X 3/8 LGi.....eeeeeeeeereeeeee e eeaeeseesesem e e e eeeeeeeeeane 2
95 00525-G5 NUT, #6 = 32 ..ttt ene st sre st e s e et ne s 2
96 00567-G3 WASHER, LOCK, #B.....ccceteverereterrcteinieeeeeereeesesseestesseenesseesesseseesene e 2
97 18769-G2 WIRE, HEAT SINK ..ottt cvetss st st e een e seea s 2
98 00512-G7 SCREW, #8 = 18 X 7/B LG «eeeeereeeeeeeeesrtresee e enesae st e s ee et eseeeneneene 3
99 00414-G5 BOLT, 1/4 - 20 X 5/8 LG ..vevveereeereieeeteeeciesesesceeeseseenesesssseesestenessessesesmens 4
100 11027-G2 NUT, LOCK, 1/4 = 20.....ccreeteeieeeecrreireteceecreeeseeerecesaseeescsessesssssaeseeseeseseend 4
101 00372-G5 SCREW, #8 - 32 X 5/8 LG. ..ctveerrerereeeececeeceeieeeseseresssaesesteeeenesessssenanns 2
102 00372-G3 SCREW, #8 - B2 X 3/8 LG. ...coveetreerecietiereieeee ettt seeesseseesessentseeeneseesee s 1
103 32491-G1 TRANSFORMER .......coietrerrtreeterere st e st st enssnenes s seses s s s s 1
104

105 00614-G4 SCREW, #8 - 18 X 1/2 LG ..ottt s e st se s s st 1
106 19363-G1 BLOCK, FUSE ...ttt sse sttt se e s eeeseeanend 1
107 19361-G2 FUSE, AC....o ettt s st st ebests st se st sa e st s sen e anesenmen 1
108 00565-G3 WASHER, LOCK, #6 ......cccoceritrrmrrrrteieneteeeenccesereses et ssessestssassmesses e eeeseeene 2
109 00987-G06 SCREW, #6 - 32 X B/4 LG ...oerreerieteeeteeetee et sae et ssse e enenae s 2
110 26342-G03 ELECTRONIC MODULE ASSEMBLY (INCLUDES ITEMS 111 - 113) ......... 1
1M 27417-G03 ELECTRONIC MODULE ........o ettt et 1
112 19459-G1 BRACKET ...ttt sttt en st e ae st se e e st seeeme e 1
113 27877-G01 SUPPORT, SPACER ...ttt se s sse s se s senen 4
114 12914-G1 ADAPTER, TAB ...t oioererceeeseree e ese s ssresesesesses st st sstesmenesssessneenesenens 1
115 31887-G** DC CORD ASSEMBLY (INCLUDES ITEMS 116 - 123).....ccccceeeeevicceenne. 1
116 14489-G** CORD, DC ...ttt sre b s srest e as s eeneeneesen e 1
117 188782-G2 CONNECTOR ..ottt ettt e s e s e sa s e e e oes 1
118 18700-G1 HANDLE ... oottt eceseretesesesse s sse s essns st s b st smesnesneseeend] 1
119 00647-G8 SCREW, #6 - 32 X 7/8 LG c.eoueeereeeeteeee et en sttt ene s 2

Page J-9 Service Parts Manual EZGDIEE




I Electric Vehicle LIFT-OUT BATTERY OPTION

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
120 | 00647-G3 SCREW, #6 - 32 X 3/8 LGi...uccreeeieeeeeeeeiecerectrensasests s s eseeseseenns 2
121 13521-G5 NUT, #6 = 32ttt sttt rensanad 4
122 | 00650-G2 WASHER, FLAT ..ottt sess e et ese s e sesesend 2
123 | 20628-G1 LABEL, CAUTION.......c.ciiiiitirccrte et eet et e resn st s s ese s s s s ens 1
124 1 19096-G1 COVER, CHARGER .........crcerecenercrnrie st tssesecns e snere e esessesesnne s sassse e 1
1256 | 26317-GO1 LABEL, OPERATING INSTRUCTIONS.........ccccooevruirerreeerinenereeesesenenenas 1
126 | 26962-GO1 TERMINAL BLOCK ......cooiriiiriiiiceeeesentrmressssssss e ensesessesesessssanessnnsned 1
127 | 26320-GO1 MOV ettt st sttt st e s st nens 2
128 | 25977-G07 WIRE ..ttt sttt na s eaee 1
129 | 19954-G1 WIRE ..ottt ettt st b e s e ae s 1
130 | 19952-G1 WIRE ...ttt st b e e sen s 1
131 22700-G1 LABEL, FUSE IDENTIFICATION......ccceotremrrecrretertseeesseeesse e nae e neese s 1
132 | 25775-G0O1 LABEL, WARNING (SEE BODY AND ASSOCIATED PARTS,

SECTION C, FOR INSTALLATION LOCATION) ......cccevrrererercrerrevrereeneane 1

EZGODEITT Service Parts Manual : Page J-10



ctric Vehicle

20 - INCLUDES ITEMS 21 - 24

Page K-1

Service Parts Manual

EZGOLEIE



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

MOTOR, 2 HP

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25028-G1 MOTOR, 2 HP COMPLETE (INCLUDES ITEMS 2 - 30) .....cocvvrueee. 1
2 33777-G30 SCREW, CLAMP ...t eesss e s esre s s s e ssssesssoans 2
3 33777-G31 SHIELD, END ....oouiiiiiteteereeseereecete e e st e ere s sae s e seenans 1
4
5
6
7
8 33777-G06 WASHER, INSULATED .......cooereereeeiecrterecreesrenresseseteennens 4
9 33777-G32 GASKET ...coeieerteeerter e rrece e e resesesreses srsesanesesssesssesanessaenns 4
10 33777-G08 BUSHING, INSULATED ......oveieeereecteeceerceescreseeeseceresnsesensnnes 4
11 33777-G09 WASHER, INSULATED ......ccccereeerececeerreeenseeeseseresssesseeens 4
12
13 33777-G11 WASHER ...ttt sbaesar s e saeane 4
14 33777-G12 GASKET ...ttt ertr e sers s sses s esessssn s enessr e st s sessassane 4
15 33777-G13 LOCK NUT ..ottt eeetertr e rste e esaes st e satess e ssnessesnees 4
16 33777-G14 BRUSH HOLDER ...t reree s scnesereceressesssresaeas 1
17 33777-G15 BRUSH AND PARTS .....cocrrreteeestncrrrnerseeseees e e eessenenens 2
18 33777-G16 SPRING ...ttt be b ean 4
19 33777-G17 SCREW, BRUSH HOLDER........cotccetreeirecenrceceeeseeseensesssnene 2
20 33777-G38 STATOR, COMPLETE (INCLUDES ITEMS 21 - 24).................... 1
21 33777-G34 FIELD COlL.......oiiieeieerreteceeceveescreessnesnaeseereees fereennenereeaens 1
22 33777-G33 STATOR SHELL......ccctrtrcrrtrcertreircreereeecrneseesseesssosesesnens 1
23 33777-G20 SCREW POLE .......ieertreetecereee e resetserenssanssessnsssenns 8
24 33777-G21 MAIN POLE.......ooiiiicireeeetecteiee et ee e 4
25 33777-G35 RETAINER, BEARING...........ccorerevrccerceessrervessnesesse s 2
26 33777-G36 SCREW ..ttt ettt st st ne s s b saen 3
27 33777-G37 BALL BEARING......ccccorirtrrttniieeeecrresseressessaeeesessmreseeesseenns 1
28
29
30 * ARMATURE ...ttt rtr e s e e e s seerasasebesssssssnnas 1
EZGOIET Service Parts Manual Page K-2



I MOTOR, 2.5 Hf o Electrig__\iehicle__

Page K-3 Service Parts Manual EZGOLEWE



MOTOR, 2.5 HP
THE USE OF NON UL PARTS WILL VOID ANY UL LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 32863-G2 MOTOR, 2.5 HP, UL, COMPLETE (INCLUDES ITEMS 2 - 30).......... 1
2 33777-Go1 SCREW, CLAMP .....cooiirtireeterenne st nerirrreessessesstesaesse e eseesanesenns 2
3 33777-G02 SHIELD, END .....ccoivtiitrirreerteisseesteereersenesessesneesssssssessassssssnans 1
4 33777-G03 PLUG ... ceeerrrectrsseesetsvaesnnnesnessanesnesessssessasssessansssssssassasnsees 4
5 33777-G04 COVER, BRUSH ACCESS.......ccccoeiieeirirerrererersreseeriecrresnresnees 4
6 33777-G05 SCREW, BRUSH ACCESS COVER.......cccocevererieeerecereeeneenne 8
7

8 33777-G06 WASHER, INSULATED ........oieititieirceerrreseesteereee e saneereens 4
9 33777-G07 BUSHING, INSULATED .......coceeireecereenrreeceeseeseeeseeeneensessenensens 2
10 33777-G08 BUSHING, INSULATED .......ooeeeveeeeetecirimrereeseseneessesneseesnnens 2
11 33777-G09 WASHER, INSULATED ......cccoiieieteeertrcrrtecrerre et eeee e 2
12 33777-G10 WASHER, INSULATED .......ccovvtirrtirnerrnetreneresieensreresseesssessseseesenes 2
13 33777-G11 WASHER ...ttt reesne st e s st s e rae s snneessessseenae 4
14 33777-G12 GASKET ... ccererreerree s sereseeesisessereeersseesrsessssesassessssnesessssnesnns 4
15 33777-G13 LOCK NUT ...ttt ettt s svee st asan e s e e sae s s nesnnasasens 4
16

17 33777-G14 BRUSH HOLDER .......cccccitriirrinrtinntenneinsienssescsesassessanessassssansnnns 1
18 33777-G15 BRUSH AND PARTS ...ttt reeeses s seeseeseesrnes 2
19 33777-G16 SPRING ...t eretete e vt teseesrarstesseesatreseenressnssssessnenanon 4
20 33777-G17 SCREW, BRUSH HOLDER..........ceititeeeeeeeree e reeecereercer e 2
21

22 33777-G19 STATOR SHELL ......coeiieeietccensvenrcrreeereeeresser e sesssesesseesesnesenereas 1
23 33777-G20 SCREW-POLE........ et sseesste s esresesseasssenees 8
24 33777-G21 MAIN POLE ......ccoiieeieerertecerteee s st er e e e s e sseee e eeneas 4
25 33777-G23 RETAINER, BEARING.......ccccoiiirrrnrest et seteaesseeen e 1
26 33777-G24 SCREW ...ttt rsnre s eessrte s sre s saas s san e s e s s rneean 3
27 33777-G25 BALL BEARING........oiieicercrrnnreseersenisasesssnesnnessnesssasesssesases 1
28 33777-G27 STATOR, COMPLETE (INCLUDES ITEMS 22, 23, 24, 29) ........ 1
29 33777-G28 FIELD COIL .....eeiiiieeirecerenrieresssenesstsssterseaseesessesssnesssssssssennnes 1
30 * ARMATURE.........coieeeeeccerrerinessrreseessseesseessre e ressressasssssnean 1

EZGOLEIE Service Parts Manual Page K-4



Electric Xehicle

| REAR AXLE

=
7

ﬁﬁ\\ NS

il
(i fr

N

8- ¢ SW3LI S3ANTONI - |
F10IHIA 40 INOHA

‘OF H3GWNN LYvd
JON3H3d434 "ATdNISSY 3HO434 INITHS TTVN
Ol 3SV3HO ATOW 40 LVOD 1H9ITV AlddVY  ‘31ON

Service Parts Manual

EZGOLETEN

Page L-1



I Electric Vehicle REAR AXLE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 12 3 4 5 DESCRIPTION QTY.
1 33807-Go1 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 8)...ccccoveueeeeeeeecrcncececsseninend 1
2 23527-G1 COVER, DIFFERENTIAL .....ocuoierireettceeerrrerere et seseeeseses e sesssessaens 1
3 15658-G1 SCREW, 5/16 - 18 X 3/4 LG ..ottt e 10
4 25227-G1 WASHER ...ttt rs st e 1
5 25226-G1 PLUG, FILL/CHECK ...ttt s s s s 1
6
7 20377-G5 AXLE SHAFT, DRIVER’S SIDE.........ccccoetmrrrerenrrrntseseieeeneseseseeeceeennas 1
8 20377-G6 AXLE SHAFT, PASSENGER SIDE........cccoovrmuivrirenteieseeteeeeseesereesessseseneed 1
9
10 27023-G0o1 MOLY LUBE, 2 OZ.......ooeeirirerrerenenininiesssseeereses s sese s sas e s st b s s s esaen AR
11 24261-G1 BUMPER SPLINE ..ottt seteecesesssesessss s sesen e sssssseesessssncd 1
12
13 00559-G7 WASHER, 1/4.......eeeeectt sttt et 3
14 00565-G7 WASHER, LOCK, 1/4......c.coooiiirieeeereeiecrtrirste et be s s s eeene e eene 3
15 00797-G2 BOLT, 1/4 =20 X 1 1/4 LG c.ccverreerrereetrtreesere e sese e sereses e es s eseeseaens 3

EZGOLET Service Parts Manual - Page L-2



REAR SUSPENSION Electric Vehicle

Page M-1 Service Parts Manual EZE0O0LELE



Electric Vehicle REAR SUSPENSION

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 XXXXX-XX MOTOR (SEE MOTOR SECTION FOR PART NUMBER).......cccccoevviiirineeenn 1
2 XXXXX-XX REAR AXLE (SEE REAR AXLE SECTION FOR PART NUMBER)................... 1
3 33976-G01 INNER FRAME ...ttt sttt s s s s s 1
4 00427-G2 BOLT, 3/8-168 X 1 1/4" LGi.uuiiiiii ittt seee e see e e ne e e e 4
5 11098-G5 LOCK NUT, 3/8-16 ..ceeiiiiieiiieciieie s scieie e seciae e e s s saae s e ssssaeae s sasae e s e s ssneaesnasneenens 4
6
7 20098-G1 RUBBER BUSHING ..ottt es s sine e s e s sae e nsneeae s 4
8 15727-G1 SHOULDER BOLT, 3/8 - 16 X 2 3/8" LGi....ccccceieee ettt 2
9 13521-G4 LOCK NUT, 3/8-16 ...ccceeereceeecieesecere e seessste s snee s ee s s sseessaee e sseeesssneesnsenesssenenns 2
10
11 21297-G2 SHOCK ABSORBER ...ttt e e e 2
12 00560-G5 WASHER, 5/8" ..ottt e e e st e e e st e e e s sraae e s senraeeesnans 8
13 00557-G5 I 10 G VLU - T L S 4

EZGOLMEI Service Parts Manual Page M-2



; L§EA1‘ING- Electric Vehicle

1-INCLUDES ITEMS 2 - 4
6 - INCLUDES ITEMS 7 - 16
8 - INCLUDES ITEMS 9, 10

Page N-1 Service Parts Manual S — | —| = | TEXTRON|



| Electric Vehicle | SEATING

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33993-G01 SEAT BOTI'C‘)M ASSEMBLY (INCLUDES ITEMS 2 - 4) ..., 1
2 32318-G* COVER, SEAT ...ttt rsn s sssts e se e es s e s e s e sesen 1
3 18250-G1 BRACKET, SEAT HINGE.........cccoieiiieetreieeieeresteee e sese s csrenens 2
4 00115-G2 SCREW, 1/4 - 14 X 1 1/4 LG c.coovetereriteeeeetete e et ssevee e esnnens 4
5
6 33992-G01 BACK SUPPORT ASSEMBLY (INCLUDES ITEMS 7 - 16) «.cecoeeeuveeeercreeene. 1
7 33991-G01 FRAME, BACK SUPPORT .......ocoteericceeeeeeecrceeseessesseeeeseeasessseseee s 1
8 33846-G01 BACK REST ASSEMBLY (INCLUDES ITEMS 9 - 10)..cc.ccceiveviiirecireinenns 1
9 * COVER, BACK. ... ceiictrertetcectrerte s ceste st et se s sone 1
10 14371-G3 COVER, SEAT BACK.......ocritrirterirenireteteeeseesee e seesssessessssssssesssone 1
1"

12 16705-G3 BOLT, 1/4 - 20 X B/4 LGi....c.eroireririetrereieeecte e s seese e ssseess e sesesseesessasens 2
13 11097-G1 PAD, BUMPER ...ttt neree st e ste e essssesessesessesaenssssanead 2
14 10570-G3 RIVET, 1/8 X 17/32 LG ..ottt eete et te e et sessonsaeend 4
15 33835-G01 CATCH, BACK ...ttt sttt b e saee s e enenee 1
16 14601-G8 RIVET, 318 X 7/16 LG ...ttt st eense st s snenens 2
17

18 33909-G01 BRACKET, SEAT, DRIVER'S SIDE.........cccoeceemeeerereeerrseeseeeeesesesseseseesesesessnaeed 1
19 33909-G02 BRACKET, SEAT, PASSENGER SIDE .......cccooeerereeteeteeeeececeeseseesessseneend 1
20 00414-G5 BOLT, 1/4 = 20 X B/8 LG ..cvoenriieritrrernereeeeese et e se s et sesanonae 4
21 11027-G2 NUT, LOCK, 1/4 = 20 ..ot eereesre et e saneeeas 4
22 00771-G2 WASHER, NYLON ...ttt bee s esne e e st s s eees e s e nenes 2
23

24 33860-G01 HIP RESTRAINT, DRIVER'S SIDE .......cooioeeeeeeeee e eeereseene 1
25 33860-G02 HIP RESTRAINT, PASSENGER SIDE............ocoeeieceeececeeeneeeceesveeeeenene 1
26 16705-G2 BOLT, 1/4 = 20 X B/8 LG ..eeeeeeeeecrrrreeinteneeresetese e esec st ass s s sssssssseenn 4
27 11027-G2 NUT, LOCK, 1/4 = 20 ....uicicentrirete ettt st se st tesaeseeneseesesesenn 4

EZGOLEE Service Parts Manual Page N-2




STEERING Electric Vehicle

38 % [ A\»" / 5 - INCLUDES ITEMS 6 - 23

2 10 - INCLUDES ITEMS 11 - 14
_ 48 44 g 42 - INCLUDES ITEMS 43 - 46
-~

X7 50 835 S MODEL ONLY
L~

Page P-1 Service Parts Manual EZE0O0LELE



Electric Vehicle STEERING

8355 MODELS ONLY

EZGOMEIE Service Parts Manual Page P-2



STEERING

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33981-GO01 TILLER, STEERING ...ttt ier e e race s e e e e s e e s e s naas e e e aaeaeaeaaeas 1
2 21228-G3 KEY, SQUARE, 3/16 ..ottt setee e e seee e e seee e e e s s e e e s snene e e e enns 1
3 14390-G2 LOCK INUT, 5/8 = 18 ..ottt ettt e e et s a e ae e e e 1
4
5 19152-G10 STEERING UNIT ASSEMBLY (INCLUDES ITEMS 6 - 23)....cccccvveiiere e, 1
6 13570-G2 COVER, RACK ...ttt et s s s e e e e es 1
7 17163-G2 STEERING SHAFT ...ttt ee et e e e e e e e e s 1
8 17140-G1 SLEEVE ...ttt e e e e e e et a e e e e e e e e e e nnnrneeaeas 1
9
10 15407-G1 RACK AND ROD END ASSEMBLY (INCLUDES ITEMS 11 - 14) ............... 1
11 18456-G1 GREASE FITTING, 90 DEGREES........ooo et 1
12 * BALL JOINT / ROD END ASSEMBLY

(INCLUDES ITEMS 13 - 14) ...ttt 1
13 50641-G1 BOOT, RUBBER ...ttt e 1
14 50209-G1 NUT, SLOTTED, 7/16 = 20 ..uoviiiecceeieee ettt 1
15
16 17618-G1 CLAMP, NYLON . ...t eine e ee e e e e e e et aen e e e e e e n e e s nnnaene e es 1
17 19153-G7 STEERING COLUMNI ...ttt 1
18 13098-G1 GREASE FITTING, STRAIGHT ...ttt 1
19 17161-G1 BUSHING AND SEAL ...ttt e e cirnee e ae s e e e e e eaae s 1
20 00118-G2 SCREW, SELF TAPPING, #8-18 X 1/8 LG...coeeeeeieciiieiee e 1
21 19154-G1 GASKET, HOUSING ......ooiiiiiie ettt e s e s s 1
22 00444-G8 BOLT, 5/16-24 X 1 LG oottt e s s e s s e e 4
23 00565-G8 WASHER, LOCK, 5/16 ...ttt te e e e e ne e e e ae s e s e e snnns 4
24
25 33956-G01 SUPPORT, STEERING ......oo ettt e s s e s e s s e e s 1
26 00438-G7 BOLT, 5/16-18 X 7/8 LG .ottt sttt sete e seeee e s s e e s s ne e e eane 4
27 11098-G6 NUT, LOCK, 5/168-18 ... ettt cire it e te e e e e e e n e e e e e e e e e e e e s e neene s 4
28 00276-G6 BOLT, 5/16-24 X 3/4 ...ttt ettt ciee et e e e e e e st aeae e ae e e e e e s annnaeneeneas 3
29 00565-G8 WASHER, LOCK, 5/16 ...ttt sttt e s s e ee e 3

Page P-3 Service Parts Manual EZGDIEE




Electric Vehicle

STEERING

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 33811-GO1 SUPPORT, IDLER.......o ottt e e s 1
32 00426-G8 BOLT, 3/8-16 X 1 LG ceie ittt s s s e 4
33 11098-G5 NUT, LOCK, 3/8-16 ....crceiieriieriiieeeccreeriee e rceteenine s seene s s e een e sne s e s nene s e nesanne s 4
34 00655-G4 SETSCREW, 1/4-20 X 1 1/2 LGiueiireiie et ecn e en e s 2
35 00656-G1 L R PP 2
36 33954-G01 SHAFT, IDLER ...ttt et e see e s s s e n e e n e s nn e s e nanne s 1
37 33869-GO1 ARM, IDLER ...ttt e e e e 1
38 14390-G1 NUT, LOCK, 3/8-24 ...ttt ettt ettt s s e 2
39

40 10387-G2 PIN, COTTER, 3/32 X 1 LG .ot ccetenee e s e e s e s e s a e s 3
41

42 20788-G4 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 = 46) .c...eovereeeeeereeseceseesessesnene 1
43 27205-G01 TIE ROD END, DRIVER'S SIDE .....cccoiiiiitiee ettt 1
44 27205-G02 TIE ROD END, PASSENGER SIDE ..ot 1
45 18434-G3* NUT, 9/16-18, LH THREAD ...ttt 1
46 18434-G4* NUT, 9/16-18, RH THREAD......c.cenrieereer e e 1
47

48 10389-G3 GREASE FITTING, STRAIGHT ...t 2
49 50209-G2* NUT, SLOTTED, 7/16-20 ....eeiiiiiiiite et ees e cen e enesne s e enenennenns 2
50 50641-G1* BOOT, RUBBER .......ooitiitiei ettt ettt s s e s 2
51

52 33855-G01 ARM, PITMAN. . et e e s e e e a e e s e e e e n e s nmeneenns 1
53 21228-G3 KEY, SQUARE, 3/16 ...ttt et cen e e n e s nen e nmne s 1
54 14390-G2 NUT, LOCK, 5/8-18 ..ottt sttt ettt s s s s 1
55

56 71948-GO1 STEERING WHEEL.........oo ittt 1
57 71949-GO1 HUB ...ttt ettt e et s e e s e e s e e e s e e e s rae s e nesanne e nenenanneans 1
58 71950-G01 CLIPBOARD ...ttt ettt e s e s s s re s 1

EZGOMEIE Service Parts Manual Page P-4




| WHEELS AND TIRES Electric Vehicle

1-INCLUDES ITEMS 2- 4

Page R-1 : Service Parts Manual EZGDOLOEICEN]



| Etectric Vehicle WHEELS AND TIRES |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33779-G01 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 2 - 4) ......c.ocooveevereereennens 3
2 33779-G02 TIRE, 4.80 = 8 ..ottt et st en e et 1
3 33678-G01 WHEEL ..ottt ettt se e se st st e eese s e 1
4 26482-G02 VALVE STEM.....o ettt st sesss st s sns s s sssssssssssssaenenes 1
5 14723-G1 NUT, LUG, 1/2 = 20ttt ntntseeseeneeee e se s ssss s es e esnsesaeand 4

EZGOMER Service Parts Manual S Page R-2



Electric Vehicle

J10IHIA 4O LNOH4

ov

2 W3LI S3ANTONI - OF

0¢€ ‘62 SIN3L1I SIANTONI - 82

9t - €} ‘£ - S SW3ILI STANTONI - 2}
0€ - 0} SIN31I S3ANTONI - 6
91 - ¥1 ‘8-S SW3LI SIANTONI - ¥
0€ - ¥1 '8 - 2 SIWALI SIANTONI - |

| WHEEL BRAKE

EZE0LEIT

Service Parts Manual

Page S-1



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individua! part.

G** Indicates consult Customer Service Department for additional information.

WHEEL BRAKE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 22997-G2 BRAKE ASSEMBLY, PASSENGER SIDE

(INCLUDES ITEMS 2 -8, 14 - 30) c..veueererenireeeeieceescsessesessesencsseseseesessssssanns 1
2 22518-G1 BACKING PLATE ........oorirtrerteiireeteteeceesete e tessesesreseseseeseseesessnemsenennad 1
3 23360-G1 ADUJUSTER ...ttt ee e es et ests e e et s e s e et e ene s s e sanna 1
4 23357-G1 LEVER ASSEMBLY (INCLUDES ITEMS 5-8, 14 - 16) ...c.ccceceveneeeeeeenen. 1
5 * SPRING ...ttt sttt ee s e e e eee e e e se e st e anene 1
6 * BETAINER ...ttt st eme et seeen e s e e sea s e s 1
7 * WASHER, SHOULDER........uo ittt vsenesnnd 1
8 23536-G1 TORSION SPRING, PASSENGER SIDE (SILVER)......cccovueeeeveeeeenenene 1
9 22997-G1 BRAKE ASSEMBLY, DRIVER'’S SIDE

(INCLUDES ITEMS 10 = 30) .cveteucrtreecreeeeceecteeeeseeeessessesensesesesseesssssessssesssannd 1
10 22519-G1 BACKING PLATE ..ottt cesse e esestesteseenesessesessseessssnenens 1
11 23361-G1 ADJUSTER ...ttt ettt esse st s s e se b s en et s re e eseeeened 1
12 23358-G1 LEVER ASSEMBLY (INCLUDES ITEMS 5-7, 13- 16) c.covevecevereeeeererenne. 1
13 23537-G1 TORSION SPRING, DRIVER'S SIDE (GOLD) ......oovvveeeeeeieeeeeeeeen. 1
14 23363-G1 ADJUSTER BODY ....coootiierieiereceeereetecrtenestessssesseesesresesseseesenesssanens 1
15 23382-G1 WASHER, 1/4......neeseeeeee ettt et se st s et s e e e asa s 1
16 23362-G1 WASHER, THRUST, 1/4 ..ottt et st e 1
17
18 22519-G1 DUST COVER ...ttt st s et se e e s e veseasaeaneas 1
19 23356-G1 ANCHOR BLOGCK......cccntictrtitrinteireeciseesce e esesseesseseenesessesssaseanesssssassns 1
20 00565-G1 WASHER, LOCK, 1/4 .....oieiirereeeteee ettt ettt eeest e ene s vene e 2
21 13632-G1 NUT, 6 MM....ooie ettt nn e ss b e s et e se e se e e e 2
22
23 23359-G1 SPRING, BRAKE ADJUSTER.........ccovtiteeteceeececieet et eeesenessesee e aen 1
24 17290-G1 SPRING, BRAKE ANCHOR ......c.coiiiecicicecette sttt eeenssnssansann e 1
25 17291-G1 CLAMP, SHOE.........ooooirecrtrrestete ettt e eas st s e seens e st neeeen 2
26 17292-G1 PIN, SHOE CLAMP TENSION .....cuoooiieeeeeeieeceeeestt et s e eeeeeeeeenasnans 2
27
28 23364-G1 BRAKE SHOE SET (IINCLUDES ITEMS 29, 30).....cceoueeceerveereerercereeeeenens 1
29 * BRAKE SHOE, TRAILING .......cooeereeeeeeeececeeteece ettt reene e e saenen 1

EZGOMERLT] Service Parts Manual Page S-2



| WHEEL BRAKE , . Electric Vehicle I

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
30 * BRAKE SHOE, LEADING .........ccoverveeeeerreeeomsesenmessesesseeeseeseseessssseesesen 1
31
32
33 | 17083-G2 BOLT, 5/16 = 24 X 1 LG cvvvveumeeeereseneneeessssssssssssseseeensesesessssessssssesesssosssesseemnsee 8
34 | 15126-G1 NUT, LOCK, 5/16 = 24 ......oooueeeeeeeeeessesssesesssesssssssssesmessesesessessesmssssesssesesssseseene 8
35
36
37 | 15485-G1 WASHER, INNER..........cooemereesoneseesssesseeemsseessseseseesessssessseessssssessnseessssssseeees 2
38
39
40 | 19186-G1 BRAKE DRUM (INCLUDES ITEM 41) ..ovoceceeeeeeeeeesseeerereseseeesseseeemeesssssseessen 2
41 | 17126-G1 BOLT, LUG, 1/2 = 20..0uceevveeeseeeeeesasssesssssesessmsssesessesseseeseessessssmseeseeseesssenes 4
42
43 | 15487-G1 WASHER, OQUTER ..c...covooveenesseseseseesssnssssseeseseesesmessesessessesssesessessesseseeesssmasseees 2
44
45 | 10387-G1 PIN, COTTER, 1/8 X 1 1/2 LG ovvveerereeeeeeneeeesnssesseemeseseeseesseseemmessesesesssseseesee 2
46 | 15483-G1 NUT, 5/8 = 18 cevvrreevveseneeeesenessssssaeessssssssseseesenssesesssasssssesesssssesesesseesessesssssmseee 2
47
48 | 14723-G1 NUT, LUG, 1/2 = 20..0uuurrreeemennnseeeseseeessesssssssssssnessesessmsessessessseseesesesseesseseesesssssee 8

Page S-3 : Service Parts Manual EZGOLEE



_ SPECIALTOOLS

SPECIAL TOOLS LISTING

EZGOLEIT Service Parts Manual S Appendix - A



| ___ SPECIALTOOLS |

Part No.
SPECIALTOOLS
BATTERY MAINTANANGCE KIT ....cuieeeeeeeeeeeceiees cteveesssesesesssssesssesssssssssssssssssrs oesesessssessssesses e e eeeeeseeee e 25587-G01
SEAL INSTALLATION TOOL
(REAR AXLE SHAFT SEAL).....utuiceeeeeeeeeeeereess seressesesesesesesesesessssssssssssssssess oeoesesesses e e e e 18739-G1
CURRENT INDICATOR ..o cuiuitititeteereeeeeeeeeeeesesn eevessesasesasasasessssssesssessssssssssssss oteeesesesees e e e e e e e eee e 16489-G1
MULTISMETER, DIGITAL ......eeceeescceeeeeeeeeeteees cevevesesssessssssssssesesasssasesesssesesess seeeeesessssesessesses e eees e eeeeeas 27481-GO1
CRIMPING TOOL ..cuurreeeeientetteteses e e eesesees —evevesesessssssssssssssesssasesssasssesases +osesssseessessesseseeseeseeseeeeeeeeseeene 27765-GO1
SLIDE HAMMER
(AXLE/HUB REMOVAL) ....eteteteeceeeeeeeeeeeeeses sevesesesasasssasesasasssssssssssssssssssssrn oeoeseseses e e e e e e e 15947-G1
SLIDE HAMMER
(AXLE REMOVAL ONLY).....eeieeeeteeereseeeeeeeees sevesesessssasesesesssassssssssseseasssssssss soseessesesseeseeeee e seesese e 18753-G1
PAINT

CONTACT CUSTOMER REPRESENTATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS

Appendix - A Service Parts Manual SN — < = | = | TEXTRON]



| ACCESSORIES

resv———

ACCESSORIES ILLUSTRATED

EZGOLEGET Service Parts Manual S : Appendix - B



| | ACCESSORIES ]

Notes:

Appendix - B Service Parts Manual SRR —~ ] = | = [TEXTRON|



§589-+2-008-| ‘6692-€160€ "VO'VLSNONY ‘88E X0 "O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

~43AHO JHL 3LVLTIOVd Ol LN3WNDO0A SIHL NIVL3YH

240 | 'od

€086 ‘ON
ONIMVYHA

v

S6/L0/¥0
30T

3Lva A3Y
A A3Y

¥6/20/80
30T

31va OI8O
Ad NHQ

NOUIX3L| = |3 o]

'S1sin
SLHVd ANV S3LON HOd (S)39vd DNIMOTI04 33S

g9 A3H

SNOILONYLSNI NOILVTIVLSNI HOLIH .3,

LI NIHLIM @3SOTTON3 431137 3HL Ol1

3711 | ONIONOJS3HYOD JLON V OL SHIATH[>TOGIWAS FHL

1aNVd Hv3d

o Ol L
/\ B /\
HIgWINSSOHO T
JWvH4 Hv3d ﬁ I
B4
S X
VYA \ H3dWnNg
T3NVd dv3d 13aNVd 34IS

@l




§585-1¥2-008-| ‘6692-€160€ 'VO'VLSNONY ‘88E X0 "0O'd “ONI ‘NOHLXIL 40 NOISIAIQ 0H-z-3 | “HIAHO FHL ALVLITIOV4 OL LININND0A SIHL NIVL3H

‘S48

€08EE -ON

G6/L0/v0

EINJ TS

+6/20/80

3Lva DIHO

[ETTEN OS)s=S) [ SLHVd ANV SILON HOd (S)39vd HNIMOT104 33S
"11 NIHLIM @3SOTON3 H3LL37 3HL OL

SNOILONYLSNI NOILLVTIVASNI HOLIH 3, 371, | DNIONOASIHHOD JLON V OL SH3IIH[>T08WAS FHL

¢402°0d ONIMYHQJ v 307 AgA3d|  3omT A2 NG
g A3d
91-8/€ ‘MOOT LNN SO-Lc0lLE 9 ot
8/€ ‘MO0 ‘HSYM 19-0£900 1% 6
8/€ ‘HaIHSYM 19-€9900 9 8
97 ¥/1 2 X 91-8/€ 3DVIHHVYD 11709 ¥9-6¢.00 c L
97¢e/1 L X91-8/€ 1109 ¥5-59900 9 9
O7 L X 91-8/€ 1109 ¢9-99900 4 S
H30VdS c0O-0L6€€ c L4
31Vid ONMOvVE 10D-608€E } €
Hv3d ‘Y3dnng 109-208EE I c
AT9N3SSY HOLIH 3. L0D-1E.E€ l I
NOILdIHOS3q ON 14vd ALD | WALl

"‘INDYOL SA7'Ld €2 OL IHYMAHYH 11V NILHOIL "3
‘NMOHS 3ONINDIS ANV NOILLYDOT
NI (OF W3LI) SLAN XO0T ANV ‘(9 W3 L) S1108 ‘(8 WILI) SHIHSYM ‘(b W3LI)
SHIOVS ‘(2 W3LI) 1108 IDVIHHYD HLIM (2 WILI) HIdWNE HOVA TIVLSNI ‘a
"AHYMAUVH NILHDIL HIDNIH "NMOHS
SV (6 WAL SHIHSYM MO0 ANV ‘(8 WILI) SHIHSYM ‘(9 W3Ll) sL1od
ANV STT0H DNILNNOW dOL DNISN AQOg OL (1 W3LI) HOLIH .34 HOVLLY D
‘LHOIL HIDNI
S1108 TIVLSNI "NMOHS SV (6 W3LI) SHIHSYM MO0 ANy (S W3Ll) s1iog
HLIM H3aWaWsSS0od0 INvHL Hy3d OL (€ WL 31v1d DNIMOVE TIVLSNI ‘g
T3NVd HY3H HO HIDHVYHO :
IHL DNIAOWIY LNOHLIM I TIVLSNI 38 NvO 31V 1d DNDIOVE IHL
sILON

sOHNd
310H (2) ANV 1S3d 1004 IAOWIYH ‘03 TTVLSNI @131 39 OL SI HOLIH J1 'V

"ONIJ3300Hd 340439 SNOILONHLSNI 11V advad
209-H1GE "ON LHYd 1SINDIH LIN Q71314 IHILNI SIHL HIAHO OL :31ON




G58G-112-008-} ‘6692-€160E "VO'VLSNONY ‘88E X0 "O'd “ONI ‘NOHLX3L 40 NOISIAIQ OD-Z-3

T U e o
g A3H SNOILONYLSNI NOILVTIVLSNI HOLIH 31LNId =1

“430HO 3HL FLVLITIOVd Ol LNIWNDO0A SIHL NIVL3Y
'SLSI

S1Hvd ANV S3LON HO4 (S)3Dvd HNIMOT1I04 33S
LI NIHLIM Q3SOTON3 H31137 3HL OL
ONIONOJSIHHOD FLON V OL SHIJIH[>T108WAS FHL

W\m
6
9

2
l b
e ol L
/ N
HIGW3IWSSOHD 07
JWVHAL HyaY { v
1l
L
P& \?\/
JNvHA HadWNg
13Nvd "v3d 13INvd ”Hvad  13aNvd 3aIs

'S

¢

@f

@l




§58S-1¥2-008-} ‘6692-€160€ 'VO'V.LSNONY ‘88E X0 ‘O’'d “ONI ‘NOHLXIL 40 NOISIAIQ 09-Z-3 | -HIAHO FHL ILVLIIIOV4 OL INJWND0A SIHL NIVLIH

‘S1S8i1

[ETEEN 0= [ SLHVYd ANV S3LON HOA (S)3ovd DNIMOTIO4 33S
"LI NIHLIM @3SOTON3 H3LL3T 3HL OL

SNOILONYLSNI NOILVTTVLSNI HOLIH 3TUNId 311 | ONIONOJSIHHOD 310N V OL SHIAIH[>T108WAS AHL

csozoa| Y0 only| e o] mem wveo
g A3d
91-8/€ MO01 ILNN g9-L20LL 9 1]}
8/€ ‘MO0T ‘HSYM 19-02900 14 6
8/€ ‘HIHSYM 1D-€S900 9 8
D1 ¥/ 2 X 91-8/€ ADVIHHVD 1109 ¥9-62¢L00 ¢ YA
D12/ L X9L-8/€ ‘11049 9-69900 9 9
‘D7 1 X 9L-8/€ 1709 29-G9900 < S
H3ovdsS ¢09-0.6¢€¢ 4 14
A1V1d DNIXOvVG 10D-508€EE X €
"v3d ‘d3adnng 109-208¢ce 4 c
A1dNISSY HOLIH 311NId 19-2180€ L 3
NOILdIHOS3a "'ON 14dvd ALD | W3l

"‘INDYOL SE714 €2 OL IHYMAYYH 11V NILHOIL "3
"NMOHS 3ONINDIS ANV NOILVOO
NI (0} W3L1) SLAN Y001 ANV (9 W3LI) S11049 (8 W3LI) SHIHSYM ‘(b WALI) -
SHIOVS ‘(2 WALI) 1108 IDVIHHYD HLIM (2 W3L1) H3JWNE HOVI TIVLSNI ‘A
"JHYMAYVYH NILHDIL HIONIH "NMOHS
SV (6 W3LI) SHIHSYM Y0071 ANV ‘(8 W3LI) SHIHSYM ‘(9 WILI) S1108 ANV
S3T0H DNILNNOW dOL ONISN AQ0g OL (1 W3LI) HOLIH I1INId HOVLLY D
‘LHOIL HIONIH
S1709 TIVLSNI ‘'NMOHS SV (6 W3ALI) SHIHSYM D01 ANV (S W3Ll) sL109
HLIM H3GWIWSSOHD INVH4L HY3IH OL (€ WL 31V1d DNIMOVE TIVLSNI g
73INVd HY3H HO HADHVYHO .
3HL ONIAOWIH LNOHLIM G3TTIVLSNI 38 NVO 31V1d DNIMOVE FHL
sl LON

'SONd
370H (2) aNV 1S3H 1004 IAOW3Y ‘3 TIVASNI Q1314 38 OL SI HOLIH 41 'V

"ONIQ3300Hd 3404349 SNOILONYLSNI 11V av3yd
20D-€41S€ "ON LHYd 1SINDIH LIM 41314 HILNT SIHL HIAHO OL :JLON




L _DIAGRAMS

WIRING DIAGRAMS

EZGOLEUT Service Parts Manual S Appendix - C




WIRING DIAGRAM

Notes:

Appendix - C Service Parts Manual SRR —~ < = = | TEXTRON|



| ________ WIRING DIAGRAM ]

HEADLIGHT BLU=— STATE OF CHARGE HOUR METER

HORN SWITCH HORN
- B O
O O—vyeL
| @ BLK BLU 1 &= 412 T2
YEL BLK "3 B1 | |

| TY JWHT WHT
BLK OEG GRN I BLK— | BLK

GRN
ora—
L WHT:
RED—O~ O WHT/BLU—
PARK BRAKE
"o W"'IT 2 Y ® REVERSE
— GAN | A 0> FORWARD
BRAKE i
LIGHT SWITCH D 5
N
B
\/ v/ BLU WIRE IDENTIFICATION
7 ~ C AN
- - -
T YEL ——>—RED o—l'c c CONTROL/SIGNAL WIRE
REVERSE WARNING BLU = _—
MICRO SWITCH 1 _| I MICRO SWITCH 2 POWER WIRE
RED/WHT ——————————————

@ BLK =)= BLK RED
REVERSE ENCLOSURE  _
WARNING

['—WHT—
BLK =

T’: POTENTIOMETER ~ WHT Bl __|
WHT YEL—=>>—] % i
BLK
= ORG O-RED/WHT. BLK RED
| MICRO SWITCH | LD
WHT BLK ) —l
+ @€ o3|
| w
- — :] j @ ]
I oF
=]
| (%l—'—ﬂ £,
1 la 0 =2
] ! k o X
1
GRN i RED \L¢=I: I M:ET
YEL t BLUTI
! BLK WHT
—WHT/BLY WHT
I—BLK
RED ORG BLK whTl =T
T +1 - BLK
RED WHT BLK SOLENOID
J
ON-BOARD CHARGER BLKeed BLK
— BLK WHT
= DCCORDL_ iy | Bk
BRAKE TAIL 1
LIGHT LIGHT CIRCUIT  |—BLK
INTERRUPT| /0o

POWER WIRING EQUIPPED WITH ONBOARD CHARGER

EZGOLEIT v Service Parts Manual S Appendix - C



WIRING DIAGRAM

HORN SWITCH HORN il BLU=—] STATEOFCHARGE HOUR METER
B
O O—VYEL O
| o BLK BLU > 412 T2
YEL | N AA B1 | |
TY WHT WHT
BLK- ORG GRN —J GRN I BLk—— | BLK
Py ORG
- WHT:
RED—0~ O WHT/BLU—
P
w
VT wHT| [D A < > REVERSE
— cN—O—0——— | AT FORW
BRAKE I ¢ ORWARD
LIGHT SWITCH 1
NC D 8
.
\/ v/ BLU WIRE IDENTIFICATION
/7 N\ C N\
- - o —
YEL = >—RED [ CONTROL/SIGNAL WIRE
REVERSE WARNING BLU = -_—
MICRO SWITCH 1 MICRO SWITCH 2 POWER WIRE
‘ 9)—.3 b RED/WHT ———————
BLK LK RE
" REVERSE ENCLOSURE
WARNING
LIFT-OUT TRAY -
WHT= !
rBLK—
T POTENTIOMETER ~WHT
WHT YEL—))—I
I - ORG O-RED/WHT-
CHARGER
MICRO SWITCH CHARCER &
WHT BLK : —I
I £ 5
'm: H ﬁ*&l 1
QUICK " a0
DISCONNECT [+ -] | g§
BL B- [tedef] = =
im O =
BLK 8
pBLKd k ]
GRN \]nl,,| I WHT
YEL BLUT]
BLK RED
—WHT/BLU WHT:
RED ORG BILK
122 i
RED WHT BLK SOLENOID
p—
BLK
./ ./
BRAKE TAIL
LIGHT LIGHT

POWER WIRING EQUIPPED WITH LIFT-OUT BATTERY TRAY

Appendix - C

Service Parts Manual

EZGDIEALTET



EZE0
TEXTRON

E-Z-GO Division of Textron Inc.
P.O. Box 388 Augusta, Georgia 30903-0388
Telephone 1-800-241-5855

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	33788 835 Cover 95-99.ps
	

	
	
	GeneralIndex.ps
	
	
	
	

	
	
	
	(A)AccelLinkage.ps
	
	
	
	

	
	
	
	
	
	
	
	
	
	
	(B)CE Charger 230V 50Hz input.ps
	
	

	C_Body & Associated Parts
	

	
	
	
	
	
	(D)BrakeLinkage.ps
	
	
	
	

	E_Direction Selector
	

	
	
	
	F_Electrical System
	

	
	
	
	
	
	G_Front Suspension
	

	
	H_Horn & Lighting
	

	
	
	
	
	
	J_Lift-Out Battery Option
	

	
	
	
	
	
	
	
	
	
	K_Motor 2 HP
	

	
	K_Motor 2.5 HP
	

	
	L_Rear Axle
	

	
	(M)RearSuspension.ps
	
	

	N_Seating
	

	
	(P)Steering.ps
	
	
	
	

	R_Wheels & Tires
	

	
	S_Wheel Brake
	

	
	
	Special Tools Listing
	

	
	Accessories illustrated
	

	
	
	
	
	
	Diagrams
	

	
	
	
	

